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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)

3.1 15.403(i) 26dB Bandwidth Pass

3.1 2.1049 99% Occupied Bandwidth Reporting only

3.2 15.407(a) Maximum Conducted Output Power Pass

3.3 15.407(a) Power Spectral Density Pass

34 15.407(b) Unwanted Emissions Pass

- 15.207 AC Conducted Emission Not Required
15.203 .
3.5 15.407(a) Antenna Requirement Pass
Note:

1. Not required means after assessing, test items are not necessary to carry out.

2. This is a variant report by adding WLAN 5GHz Band 2 and Band 3. All the test cases were performed on

original report which can be referred to Sporton Report Number FR693034-02E.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Alan Liu

Report Producer: Vivian Hsu
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FAX . 886-3-328-4978

Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number

Report Version

1 4 of 26

. Aug. 27, 2021

;01




ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name ZE39KL
FCCID 2AHUF-6294

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application | WLAN 11ac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

Zigbee

1.2 Product Specification of EQuipment Under Test

Product Specification subjective to this standard

5260 MHz ~ 5320 MHz

Tx/Rx Frequency Range 5500 MHz ~ 5720 MHz

<5260 MHz ~ 5320 MHz>

<Ant. 0>

802.11a: 19.60 dBm /0.0912 W
802.11n HT20 : 20.00 dBm / 0.1000 W
802.11n HT40: 18.70 dBm / 0.0741 W
802.11ac VHT?20: 19.90 dBm / 0.0977 W
802.11ac VHT40: 18.60 dBm / 0.0724 W
802.11ac VHT80: 13.40 dBm / 0.0219 W
<Ant. 1>

802.11a: 19.00 dBm / 0.0794 W
802.11n HT20 : 20.00 dBm / 0.1000 W
802.11n HT40 : 18.60 dBm / 0.0724 W
802.11ac VHT?20: 19.90 dBm / 0.0977 W
802.11ac VHT40: 18.50 dBm / 0.0708 W
802.11ac VHT80: 15.30 dBm / 0.0339 W
MIMO <Ant. 0+1>

802.11a: 16.98 dBm / 0.0499 W
802.11n HT20: 17.62 dBm / 0.0578 W
802.11n HT40 : 18.83 dBm / 0.0764 W
802.11ac VHT20: 17.57 dBm / 0.0571 W
802.11ac VHT40: 18.73 dBm / 0.0746 W
802.11ac VHT80: 10.48 dBm /0.0112 W

Maximum Output Power

TEL : 886-3-327-3456 Page Number : 50f 26
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Product Specification subjective to this standard

Maximum Output Power

<5500 MHz ~ 5720 MHz>

<Ant. 0>

802.11a: 18.70 dBm / 0.0741 W
802.11n HT20:19.10 dBm /0.0813 W
802.11n HT40: 19.30 dBm / 0.0851 W
802.11ac VHT20: 19.00 dBm / 0.0794 W
802.11ac VHT40: 19.20 dBm / 0.0832 W
802.11ac VHT80: 18.30 dBm / 0.0676 W
<Ant. 1>

802.11a:17.90 dBm /0.0617 W
802.11n HT20 : 19.80 dBm / 0.0955 W
802.11n HT40 : 18.60 dBm / 0.0724 W
802.11ac VHT20: 19.70 dBm / 0.0933 W
802.11ac VHT40: 18.50 dBm / 0.0708 W
802.11ac VHT80: 17.10 dBm / 0.0513 W
MIMO <Ant. 0+1>

802.11a:19.74 dBm / 0.0942 W
802.11n HT20 : 19.68 dBm / 0.0929 W
802.11n HT40: 21.13 dBm / 0.1297 W
802.11ac VHT20: 19.58 dBm / 0.0908 W
802.11ac VHT40: 21.03 dBm / 0.1268 W
802.11ac VHT80: 19.61 dBm / 0.0914 W

99% Occupied Bandwidth

<Ant. 0>

802.11a: 19.33 MHz
802.11n HT20: 20.13 MHz
802.11n HT40: 37.16 MHz
802.11ac VHT80: 76.60 MHz
<Ant. 1>

802.11a: 20.13 MHz
802.11n HT20: 26.32 MHz
802.11n HT40: 37.36 MHz
802.11ac VHT80: 75.76 MHz
MIMO<AnNt. 0>

802.11a: 18.93 MHz
802.11n HT20: 19.33 MHz
802.11n HT40: 36.96 MHz
802.11ac VHT80: 76.00 MHz
MIMO<AnNt. 1>

802.11a: 18.73 MHz
802.11n HT20: 19.08 MHz
802.11n HT40: 36.86 MHz
802.11ac VHT80: 75.76 MHz

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK/ 16QAM / 64QAM / 256QAM)

Antenna Type / Gain

<5260 MHz ~ 5320 MHz>

<Ant. 0>: Fixed Internal Antenna with gain 3.93 dBi
<Ant. 1>: Fixed Internal Antenna with gain 4.32 dBi

<5500 MHz ~ 5720 MHz>

<Ant. 0>: Fixed Internal Antenna with gain 4.25 dBi
<Ant. 1>: Fixed Internal Antenna with gain 3.92 dBi
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Product Specification subjective to this standard

Ant. 0 Ant. 1
. _ 802.11 a/n/ac V V
Antenna Function Description 802 11 a/n/ac y Y
MIMO

Note:

1. MIMO Ant. 0+1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO Ant. 1.

2. The above EUT's information was declared by manufacturer. Please refer to Comments and
Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO2-HY

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH20-HY (TAF Code: 3786)

The Radiated Spurious Emissions test item subcontracted to Sporton
Remark

International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786
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1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower)

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62+ 5310
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138* 5690 144 5720
Straddle Channel
142* 5710
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel in " were 802.11ac VHT80.
TEL : 886-3-327-3456 Page Number : 90f 26
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0
MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCS0
Band Il : 5250-5350 MHz
Ch. #
802.11a 802.11n HT20 802.11n HT40 802.11ac VHT80
L Low 52 52 54 -
Middle 60 60 - 58
H | High 64 64 62 -
Band Il : 5470-5725MHz
Ch. #
802.11a 802.11n HT20 802.11n HT40 802.11ac VHT80
L Low 100 100 102 106
Middle 116 116 110 -
H High 140 140 134 122
Straddle 144 144 142 138

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference

the max RF conducted power.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.3 Connection Diagram of Test System

120Wec'80Hz
EUT D

(Adapter)

EUT

Earphone

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord

1. |Earphone Motorola SJYN1181B |N/A N/A Unshielded, 1.5m

2.5 EUT Operation Test Setup

The RF test items, utility “Compliance_1.0.0.89” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 11 of 26
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

See list of measuring equipment of this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

00 ] )
Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 12 0f 26
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Maximum 26dB Bandwidth

Maximum 99% Occupied Bandwidth

Spectrum o Spectrum =
Ref Level 30.00 dém  Offset 24.60 dB & RBW 1 MHz Ref Level 30.00 dém  Offset 24.40 d& & RBW 1 MHz
pw ALt 20 d8  SWT 1ms @ VBW 3 MHZ  Mode Sweep po AL 20de  SWT 1ms » VBW 3 MHz Mode Sweep
[@ 1Pk view @152 Max
Mi[1] -15.98 dBm)| mM1[1] 4.87 dBm)|
5.594830 GHz 5.312900 GHz
20 d8 2111 0.26 dp| 20 Oce Bw 76.603396603 MHZ|
167.140 MHz|
10 -
o4 .
1 9.590 dBm - S f— » - TP VUSRI, / WU )
H“M N Ve Ty o e o] SN / So— 1\
od | ! \
l‘ T -10d '})J" :
\
o4 r | [ LI T
= i }\M s )
P ¥ T s0d
J.Lm'r’“ U
iy v 40
30 df i
s0d
404 o4
S0 CF 5.29 GHz 1001 pts Span 120.0 MHz
Marker
-0 di Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 5.3129 GHz 4.87 dBm
Ti 1 5.251758 GHz -0.72 dém Occ Bw 76603396603 MHz
CF 5.69 GHz 1001 pts Span 240.0 MHz T2 1 5.328362 GHz -1.03 dEm
—— — e o) — e
| teasuring... WRRRANALN e 4 J ARRRE e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.25-5.725 GHz bands:

I The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

TEL : 886-3-327-3456 Page Number 1 14 of 26
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3.2.4 Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

See list of measuring equipment of this test report.

3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.

« Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).

« Trace mode = max hold.

+ Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL : 886-3-327-3456 Page Number : 16 of 26
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3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

e )

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

Spectrum lu%r’
Ref Level 30.00 dém  Offset 24.40 dB @ RBW 1 MHz
Att 20 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Date Al 11 8

@ LRm Max

M1[1] 10.24 dBm
5.2635960 GHz

— st W )
poe il
~2'dem M

CF 5.26 GHz 1001 pts Span 50.0 MHz
] HRREnED e
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2 Measuring Instruments

See list of measuring equipment of this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be

repeated one by one using the CISPR quasi-peak method and reported.
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7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.4.4 Test Setup

For Conducted Measurement Setup:

le )

Spectrum Analyzer EUT

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz

EUT :4— 3m —_——
..... 0 A |
i
1.5m E
= B, 2
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver
For radiated test above 18GHz
RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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SPORTON LAB.

3.4.6 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.4.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

3.4.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix D and E.

3.4.9 Test Result of Cabinet Radiated Spurious Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix D and E.

3.4.10 Duty Cycle

Please refer to Appendix F.
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3.5 Antenna Requirements

3.5.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the

peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.5.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.5.3 Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1

For CDD transmissions, directional gain is calculated as

Directional gain = Gant + Array Gain, where Array Gain is as follows.

For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.

Directional gain may be calculated by using the formulas applicable to equal gain antennas with

GanT Set equal to the gain of the antenna having the highest gain;

The EUT supports CDD mode.

For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,

F)2))).

For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. O Ant. 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band Il 3.93 4.32 4.32 7.14 0.00 1.14
Band Il 4.25 3.92 4.25 7.10 0.00 1.10
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min =0)
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum . Jun. 03, 2021~ Radiation
Keysight N9010A MY54200486 | 10Hz~44GHz | Oct. 23, 2020 Oct. 22, 2021
Analyzer Jun. 16, 2021 (03CH20-HY)
EMI Test . Jun. 03, 2021~ Radiation
. Keysight N9038A MY59053012 N/A Nov. 18, 2020 Nov. 17, 2021
Receiver Jun. 16, 2021 (03CH20-HY)
Rohde & Jun. 03, 2021~ Radiation
Loop Antenna HFH2-22 100488 9 kHz~30 MHz | Jul. 14, 2020 Jul. 13, 2021
Schwarz Jun. 16, 2021 (03CH20-HY)
CBL -
. Jun. 03, 2021~ Radiation
Bilog Antenna TESEQ 6111D&00802 | 55606 & 08 | 30MHz~1GHz | Oct. 22, 2020 Oct. 21, 2021
Jun. 16, 2021 (03CH20-HY)
N1DO01N-06
SCHWARZBE Jun. 03, 2021~ Radiation
Horn Antenna BBHA 9120 D 002360 1GHz-18GHz | Nov. 03, 2020 Nov. 02, 2021
CK Jun. 16, 2021 (03CH20-HY)
SHF-EHF Horn| SCHWARZBE Jun. 03, 2021~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 19, 2020 Nov. 18, 2021
Antenna CK Jun. 16, 2021 (03CH20-HY)
) o WLK4-1000-15 1.53GHz Low Jun. 03, 2021~ Radiation
Filter Wainwright SN27 ) May 25, 2021 May 24, 2022
30-8000-40SS Pass Filter Jun. 16, 2021 (03CH20-HY)
WHKX8-6090- -
. L Jun. 03, 2021~ Radiation
Filter Wainwright |7000-18000-40 SN99 N/A Nov. 05, 2020 Nov. 04, 2021
Jun. 16, 2021 (03CH20-HY)
SS
» Jun. 03, 2021~ Radiation
Preamplifier | COM-POWER PAM-103 18020201 |[1MHz-1000MHz| Jan. 04, 2021 Jan. 03, 2022
Jun. 16, 2021 (03CH20-HY)
. EMC118A45S Jun. 03, 2021~ Radiation
Amplifier EMCI 980792 N/A Nov. 16, 2020 Nov. 15, 2021
E Jun. 16, 2021 (03CH20-HY)
» Jun. 03, 2021~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 11, 2020 Dec. 10, 2021
Jun. 16, 2021 (03CH20-HY)
519229/2,804 .
HUBER + SUCOFLEX Jun. 03, 2021~ Radiation
RF Cable 015/2,804027 N/A Jan. 20, 2021 Jan. 19, 2022
SUHNER 102 2 Jun. 16, 2021 (03CH20-HY)
Jun. 03, 2021~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A N/A
Jun. 16, 2021 (03CH20-HY)
Jun. 03, 2021~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Jun. 16, 2021 (03CH20-HY)
Control Turn Jun. 03, 2021~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Jun. 16, 2021 (03CH20-HY)
. E3 Jun. 03, 2021~ Radiation
Software Audix RK-002156 N/A N/A N/A
6.2009-8-24 Jun. 16, 2021 (03CH20-HY)
Spectrum ROHDE & Jul. 12, 2021~ Conducted
FSV40 101565 10Hz~40GHz | Nov. 13, 2020 Nov. 12, 2021
Analyzer SCHWARZ Jul. 31, 2021 (THO2-HY)
HUBER + SUCOFLEX Jul. 12, 2021~ Conducted
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 104 Jul. 31, 2021 (THO2-HY)
HUBER + SUCOFLEX Jul. 12, 2021~ Conducted
RF Cable 0058/126E | 30MHz~18GHz | Dec. 11, 2020 Dec. 10, 2021
SUHNER 126E Jul. 31, 2021 (THO2-HY)
HUBER + SUCOFLEX Jul. 12, 2021~ Conducted
RF Cable 505134/2 | 30MHz~40GHz | Feb. 22, 2021 Feb. 21, 2022
SUHNER 102 Jul. 31, 2021 (THO2-HY)
) o WLKS1200-12 1.2GHz Low Jul. 12, 2021~ Conducted
Filter Wainwright SN2 ) Mar. 17, 2021 Mar. 16, 2022
SS Pass Filter Jul. 31, 2021 (THO2-HY)
WHKX8-5872. .
. . 6.75GHz High Jul. 12, 2021~ Conducted
Filter Wainwright | 5-6750-18000- SN2 ) Mar. 17, 2021 Mar. 16, 2022
Pass Filter Jul. 31, 2021 (THO2-HY)
40ST
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Dec. 17, 2020~ Conducted
Hygrometer TECPEL DTM-303B TP200886 N/A Oct. 22, 2020 Oct. 21, 2021
Aug. 06, 2021 (THO2-HY)
Signal Rohde & Dec. 17, 2020~ Conducted
FSV40 101397 10Hz~40GHz | Nov. 27, 2020 Nov. 26, 2021
Analyzer Schwarz Aug. 06, 2021 (THO2-HY)
16100054SNO Dec. 17, 2020~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2020 Dec. 15, 2021
12 Aug. 06, 2021 (THO2-HY)
Switch Box & Dec. 17, 2020~ Conducted
Burgeon ETFO058 EC1300484 N/A Nov. 19, 2020 Nov. 18, 2021
RF Cable Aug. 06, 2021 (THO02-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

3.9dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.8dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 45dB
of 95% (U = 2Uc(y)) '
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Test Engineer:
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Temperature:

21~25
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2020/12/17~2021/08/06

Relative Humidity:
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%
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26dB and 99% OBW

Report Number : FR693034-06

Band Il single antenna

1C 99% IC 99% FCC 26dB
pata Freq | Bancwidth | Bangwicn | B2nowidh | Bandwidth | Bancidh
Mod. Rate NTY CH. (MH2) (MHz) (MH2) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

AntO | Ant1 [ AntO | Ant1 | AntO [ Ant1 | AntO [ Ant1 | AntO | Ant1

11a |6Mbps| 1 52 5260 | 18.98 | 19.98 | 32.20 | 40.05 |23.78 | 23.98 | 29.78 | 30.00 |23.98 |23.98

11a |6Mbps]| 1 60 5300 | 18.53 [ 19.73 | 22.80 | 38.60 |23.68 |23.95 [29.68 | 29.95 | 23.98 | 23.98

11a |6Mbps| 1 64 | 5320 | 18.53 | 18.58 | 22.80 [ 23.05 |23.68 | 23.69 |29.68 | 29.69 |23.98 |23.98

HT20 [ MCSO| 1 52 5260 | 19.83 [ 25.33 | 43.97 | 49.15 | 23.97 | 23.98 [29.97 | 30.00 | 23.98 | 23.98

HT20 [ MCSO| 1 60 | 5300 | 19.33 | 26.32 | 22.94 | 48.38 | 23.86 | 23.98 | 29.86 | 30.00 |23.98 |23.98

HT20 [ MCSO| 1 64 5320 | 19.23 [ 19.33 | 22.73 | 23.04 | 23.84 | 23.86 [29.84 | 29.86 | 23.98 | 23.98

HT40 [ MCSO| 1 54 | 5270 | 37.16 | 37.36 | 61.13 [ 81.46 |23.98 | 23.98 | 30.00 | 30.00 [23.98 |23.98

HT40 [ MCSO| 1 62 5310 | 36.66 | 36.86 | 41.36 | 41.18 | 23.98 | 23.98 [ 30.00 | 30.00 | 23.98 | 23.98

VHT80[ MCSO0| 1 58 | 5290 | 76.60 | 75.76 |127.72 [ 82.05 | 23.98 | 23.98 | 30.00 | 30.00 |23.98 |23.98

Band Il MIMO
99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freq. | Bandwidth Bandwidth Bandwm_ith_ BandW|_dtt_1 Bandw@th_
Mod. Rate NTY CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

Ant0 [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO | Ant1
11a |6Mbps| 2 [ 52 5260 | 18.53 | 18.73 | 22.75 | 22.85 23.68 29.68 23.98
11a |6Mbps| 2 | 60 | 5300 | 18.93 | 18.68 | 27.85 | 22.65 23.71 29.71 23.98
11a |6Mbps| 2 | 64 5320 | 18.48 | 18.68 | 22.80 | 22.75 23.67 29.67 23.98
HT20 [ MCSO| 2| 52 5260 | 19.28 | 18.98 | 23.04 | 22.89 23.78 29.78 23.98
HT20 [MCSO| 2| 60 5300 | 19.28 | 18.98 | 23.04 | 22.73 23.78 29.78 23.98
HT20 [MCSO| 2| 64 | 5320 [ 19.28 | 18.98 | 22.89 | 22.99 23.78 29.78 23.98
HT40 [MCSO| 2 | 54 5270 | 36.86 | 36.66 | 40.83 | 41.04 23.98 30.00 23.98
HT40 [ MCSO| 2| 62 5310 | 36.86 | 36.76 | 41.06 | 40.79 23.98 30.00 23.98
VHT80[ MCSO| 2 | 58 5290 | 76.00 | 75.64 | 83.33 | 81.49 23.98 30.00 23.98
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FCC Band Il single antenna

Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTX CH. Power Power Limit (dBi) L Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

AntO [ Ant1 | SUM | AntO | Ant1 | AntO [ Ant 1
11a |6Mbps| 1 52 | 5260 [19.60 | 19.00 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
11a |6Mbps| 1 60 | 5300 |16.90 [ 18.80 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
11a |6Mbps| 1 64 | 5320 | 16.50 [ 16.30 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
HT20 [ MCSO| 1 52 | 5260 [20.00 |20.00 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
HT20 [ MCSO| 1 60 | 5300 |15.60 [19.70 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
HT20 [ MCSO| 1 64 | 5320 | 15.40 [ 16.40 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
HT40 [ MCSO| 1 54 | 5270 (18.70 | 18.60 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
HT40 [ MCSO| 1 62 | 5310 | 14.40 [14.50 i 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
VHT20[ MCSO | 1 52 | 5260 [19.90 | 19.90 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
VHT20[ MCSO | 1 60 | 5300 |15.50 [ 19.60 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
VHT20[ MCSO| 1 64 | 5320 |15.30 [ 16.30 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
VHT40[ MCSO| 1 54 | 5270 [ 18.60 | 18.50 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
VHT40[ MCSO| 1 62 | 5310 |14.30 [14.40 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
VHT80[ MCSO | 1 58 | 5290 [13.40 | 15.30 23.98 [23.98 | 3.93 | 4.32 | 26.99 Pass
FCC Band Il MIMO

Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1

11a [6Mbps| 2| 52 | 5260 |14.40 | 13.50 | 16.98 23.98 4.32 26.99 Pass
11a [6Mbps|[ 2| 60 | 5300 |12.10 |11.10 | 14.64 23.98 4.32 26.99 Pass
11a [6Mbps| 2| 64 | 5320 |11.30 |10.10 | 13.75 23.98 4.32 26.99 Pass
HT20 | MCS0| 2| 52 | 5260 | 14.90 | 14.30 | 17.62 23.98 4.32 26.99 Pass
HT20 | MCS0| 2| 60 | 5300 |11.00 |10.10 | 13.58 23.98 4.32 26.99 Pass
HT20 |[MCS0| 2| 64 | 5320 | 9.90 | 8.80 |12.40 23.98 4.32 26.99 Pass
HT40 | MCSO| 2| 54 | 5270 |16.20 |15.40 | 18.83 23.98 4.32 26.99 Pass
HT40 | MCSO| 2| 62 | 5310 | 9.50 | 8.40 |12.00 23.98 4.32 26.99 Pass
VHT20|{ MCS0| 2| 52 | 5260 | 14.90 | 14.20 | 17.57 23.98 4.32 26.99 Pass
VHT20|{ MCS0| 2| 60 | 5300 |10.90 |10.00 | 13.48 23.98 4.32 26.99 Pass
VHT20{ MCS0| 2| 64 | 5320 | 9.80 | 8.80 |12.34 23.98 4.32 26.99 Pass
VHT40| MCS0| 2| 54 | 5270 |16.10 |15.30 | 18.73 23.98 4.32 26.99 Pass
VHT40|{ MCS0| 2| 62 | 5310 | 9.40 | 8.30 |11.90 23.98 4.32 26.99 Pass
VHT80| MCS0| 2| 58 | 5290 | 7.90 | 7.00 |10.48 23.98 4.32 26.99 Pass
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Power Spectral Density
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Band Il single antenna

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MHz) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

AntO | Ant1 | SUM | AntO | Ant1 | AntO | Ant 1
11a [6Mbps| 1 52 | 5260 | 9.39 | 9.48 11.00 | 11.00 | 3.93 | 4.32 Pass
11a |[6Mbps| 1 60 5300 | 6.17 | 8.95 11.00 (11.00 | 3.93 [ 4.32 Pass
11a [6Mbps| 1 64 | 5320 [ 6.22 | 6.13 11.00 | 11.00 | 3.93 | 4.32 Pass
HT20 | MCSO| 1 52 | 5260 | 9.58 | 10.24 11.00 | 11.00 | 3.93 | 4.32 Pass
HT20 | MCSO| 1 60 | 5300 [ 460 | 9.48 - 11.00 | 11.00 | 3.93 | 4.32 - Pass
HT20 | MCSO| 1 64 | 5320 [ 489 | 5.85 11.00 | 11.00 | 3.93 | 4.32 Pass
HT40 | MCSO| 1 54 | 5270 | 497 | 5.08 11.00 | 11.00 | 3.93 | 4.32 Pass
HT40 | MCSO| 1 62 | 5310 [ 0.93 | 0.98 11.00 | 11.00 | 3.93 | 4.32 Pass
VHT80| MCSO0 | 1 58 | 5290 | -3.56 | -0.72 11.00 | 11.00 | 3.93 | 4.32 Pass
Band 1l MIMO

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MHz) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1

11a |6Mbps| 2 52 5260 6.87 9.86 7.14 Pass
11a |6Mbps| 2 | 60 5300 4.36 9.86 7.14 Pass
11a |6Mbps| 2 | 64 5320 3.59 9.86 7.14 Pass
HT20 | MCS0| 2| 52 | 5260 7.33 9.86 7.14 Pass
HT20 | MCS0| 2| 60 | 5300 - 3.52 9.86 7.14 - Pass
HT20 | MCSO| 2| 64 | 5320 2.53 9.86 7.14 Pass
HT40 | MCSO| 2| 54 | 5270 5.66 9.86 7.14 Pass
HT40 | MCS0| 2| 62 | 5310 -1.10 9.86 7.14 Pass
VHT80| MCS0| 2| 58 | 5290 -5.50 9.86 7.14 Pass
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Band Il single antenna

99% 26 dB IC 99% IC 99% FCC 2608 |, dbwci’;h or

Data Freq) Bandwidth Bandwidth Bandw@th BandW|.dt.h Bandw@th Straddle

Mod. Rate NTY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel

(MHz) (MHz) (dBm) (dBm) (dBm) i
AntO | Ant1 [ AntO | Ant1 | AntO [ Ant1 | AntO [ Ant1 | AntO | Ant1 [ AntO | Ant1

11a |6Mbps| 1 100 | 5500 | 18.63 | 18.68 | 22.85 | 23.10 [ 23.70 | 23.71 | 29.70 [ 29.71 | 23.98 | 23.98 —— ——
11a |6Mbps| 1| 116 | 5580 | 19.33 | 20.13 | 33.95 | 42.50 | 23.86 |23.98 | 29.86 |30.00 [23.98 [23.98 | — | —-
11a |6Mbps| 1 140 | 5700 | 18.53 | 18.58 | 22.95 | 22.95 [ 23.68 | 23.69 | 29.68 | 29.69 | 23.98 | 23.98 —— ——
HT20 |MCSO| 1 | 100 | 5500 | 19.28 | 19.38 | 22.88 | 22.99 |23.85 [23.87 [29.85 [29.87 [23.98 [23.98 | — | —
HT20 | MCSO0 | 1 116 | 5580 | 20.13 | 21.33 | 44.47 | 48.02 [ 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98 —— ——
HT20 |MCSO| 1 | 140 | 5700 | 19.33 | 19.28 | 23.04 | 22.94 |23.86 |23.85 [29.86 | 29.85 [23.98 [23.98 | — | —
HT40 | MCSO0| 1 102 | 5510 | 36.76 | 36.86 | 40.64 | 40.88 [23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98 —— ——
HT40 |MCSO| 1 | 110 | 5550 | 37.16 | 36.96 | 75.16 | 69.58 |23.98 |23.98 [30.00 | 30.00 [23.98 [23.98 | — | —
HT40 | MCSO0| 1 134 | 5670 | 36.96 | 36.86 | 52.88 | 41.18 [ 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98 —— ——
VHT80|MCS0| 1| 106 | 5530 | 75.88 | 75.64 | 82.27 | 82.05 [ 23.98 [ 23.98 [30.00 [30.00 [23.98 [23.98 | — | —
VHT80| MCSO0| 1 122 | 5610 | 76.00 | 75.76 [105.24 | 82.21 [23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98 —— ——

Band Il MIMO

99% 26 dB IC 99% IC 99% FCC260B |, - dbw(i’;h or

Data Frea Bandwidth Bandwidth Bandwic_ith_ Bandwi_dth Bandwigth_ Straddle

Mod. Rate NTY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel

(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 [ AntO [ Ant1 | AntO | Ant 1

11a |6Mbps| 2 | 100 | 5500 | 18.48 | 18.58 | 22.85 | 22.50 23.67 29.67 23.98 - -
11a |6Mbps| 2 | 116 | 5580 | 18.58 | 18.58 | 22.90 | 22.75 23.69 29.69 23.98 —— -—
11a |6Mbps| 2 | 140 | 5700 | 18.53 | 18.58 | 22.85 | 22.50 23.68 29.68 23.98
HT20 | MCSO| 2 [ 100 | 5500 | 19.28 | 19.03 | 23.09 | 23.09 23.79 29.79 23.98 —— -—
HT20 [MCS0| 2 | 116 | 5580 | 19.33 | 19.08 | 22.88 | 23.19 23.81 29.81 23.98
HT20 | MCSO| 2 [ 140 | 5700 | 19.33 | 19.03 | 23.25 | 22.56 23.79 29.79 23.98 —— -—
HT40 [MCS0| 2 | 102 | 5510 | 36.76 | 36.76 | 40.97 | 40.88 23.98 30.00 23.98
HT40 | MCSO| 2 [ 110 | 5550 | 36.66 | 36.56 | 40.88 | 40.67 23.98 30.00 23.98 —— -—
HT40 [MCSO| 2 | 134 | 5670 | 36.96 | 36.86 | 41.27 | 41.09 23.98 30.00 23.98
VHT80| MCS0| 2 | 106 | 5530 | 75.88 | 75.64 | 83.17 | 82.05 23.98 30.00 23.98 —— -—
vHT80|MCSo| 2| 122 [ 5610 [ 76.00 [ 75.76 | 96.05 [ 81.17 23.98 30.00 23.98
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Band Ill straddle channel single antenna

9% 26 dB IC 9% IC 9% FCC 2608 | - dswci’ih or
Data Fres Bandwidth Bandwidth Bandwm_ith_ BandW{dth Bandw@th_ Straddle
Mod. Rate NTY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz2)
AntO | Ant1 [ AntO | Ant1 | AntO [ Ant1 | AntO [ Ant1 | AntO | Ant1 [ AntO | Ant1
11a |6Mbps| 1| 144 | 5720 | 14.64 | 14.54 | 23.25 | 18.75 | 22.66 | 22.63 | 28.66 |28.63 [23.98 (23.73 | 3.1 3.1
HT20 [MCSO| 1| 144 | 5720 | 14.99 | 18.04 | 27.27 | 28.86 |22.76 [ 23.56 | 28.76 | 29.56 |23.98 |23.98 | 3.75 | 3.75
HT40 [ MCSO| 1| 142 | 5710 | 33.88 | 33.78 | 61.25 | 55.40 |23.98 [23.98 | 30.00 | 30.00 |23.98 | 23.98 | 3.18 | 3.18
VHT80[MCSO| 1| 138 | 5690 | 73.36 | 73.00 |130.17 |100.66 [ 23.98 | 23.98 | 30.00 | 30.00 | 23.98 [23.98 | 2.76 | 2.92
Band Il straddle channel MIMO
99% 26 dB IC 9% IC 9% FCC 268 | g dbwci’;h or
Data Freq) Bandwidth Bandwidth Bandw@th BandW{dth Bandw@th Straddle
Mod. Rate NTY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (M)
AntO [ Ant1 | AntO [ Ant1 [ AntO | Ant1 | AntO | Ant1 [ AntO | Ant1 | AntO [ Ant 1
11a |6Mbps| 2 | 144 | 5720 | 14.49 | 14.19 | 20.25 | 16.40 22.52 28.52 23.15 3.1 3.1
HT20 [MCSO| 2 | 144 | 5720 | 14.89 | 14.59 | 20.63 | 16.47 22.64 28.64 23.17 3.7 | 3.75
HT40 [ MCSO| 2 | 142 | 5710 | 33.78 | 33.68 | 61.73 | 54.44 23.98 30.00 23.98 3.09 | 3.09
VHT80[MCSO| 2 | 138 | 5690 | 73.24 | 72.88 |115.61 | 75.47 23.98 30.00 23.98 2.6 | 3.08
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TEST RESULTS DATA

Average Power Table

Report Number : FR693034-06

FCC Band Il single antenna

Cszrage FCC EIRP
Data e onducted Conduc?eq DQ Power .
Mod. NTX CH. Power Power Limit (dBi) L Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

AntO [ Ant1 | SUM | AntO | Ant1 | AntO [ Ant 1
11a |6Mbps| 1| 100 | 5500 | 16.60 | 15.20 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
11a |6Mbps| 1| 116 | 5580 | 18.70 | 17.10 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
11a |6Mbps| 1| 140 | 5700 | 16.30 | 14.10 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT20 [ MCSO| 1| 100 | 5500 | 16.20 | 15.10 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT20 [MCSO| 1| 116 | 5580 [19.10 | 17.30 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT20 [ MCSO| 1| 140 | 5700 [ 15.90 | 13.70 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT40 [ MCSO| 1| 102 | 5510 (13.10 | 11.00 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT40 [ MCSO| 1| 110 | 5550 [19.30 | 17.20 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT40 [MCSO| 1| 134 | 5670 [ 16.50 | 13.80 - 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT20[{ MCSO| 1| 100 | 5500 |16.10 [ 15.00 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT20[{ MCSO| 1| 116 | 5580 | 19.00 [ 17.20 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT20[{ MCSO| 1 | 140 | 5700 | 15.80 | 13.60 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT40[{ MCSO| 1| 102 | 5510 [ 13.00 | 10.90 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT40[{ MCSO| 1| 110 | 5550 [ 19.20 [ 17.10 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT40[{ MCSO| 1 | 134 | 5670 | 16.40 [ 13.70 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT80[{ MCSO| 1| 106 | 5530 | 13.30 [ 10.00 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT80[ MCSO| 1| 122 | 5610 [17.80 [ 15.90 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
FCC Band Il MIMO

Cszrage FCC EIRP
Data e onducted Conduc?eq DQ Power .
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail

Rate (MHz) Limit

(dBm) (dBm) (dBm)

Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1

11a |6Mbps| 2 | 100 | 5500 | 10.30 | 9.10 [12.75 23.98 4.25 26.99 Pass
11a |6Mbps| 2| 116 | 5580 | 9.90 | 8.50 [12.27 23.98 4.25 26.99 Pass
11a |6Mbps| 2 | 140 | 5700 | 14.50 | 12.00 | 16.44 23.98 4.25 26.99 Pass
HT20 [ MCSO| 2 | 100 | 5500 [10.90 | 9.40 |13.22 23.98 4.25 26.99 Pass
HT20 [MCSO| 2| 116 | 5580 [10.00 | 8.30 |12.24 23.98 4.25 26.99 Pass
HT20 [ MCSO| 2 | 140 | 5700 [14.30 [ 12.10 | 16.35 23.98 4.25 26.99 Pass
HT40 [MCSO| 2| 102 | 5510 | 9.30 | 8.30 | 11.84 23.98 4.25 26.99 Pass
HT40 [MCSO| 2| 110 | 5550 [11.20 [ 10.20 | 13.74 23.98 4.25 26.99 Pass
HT40 [MCSO| 2| 134 | 5670 [14.70 [ 12.30 | 16.67 23.98 4.25 26.99 Pass
VHT20[{ MCSO| 2 | 100 | 5500 [10.80 | 9.30 |13.12 23.98 4.25 26.99 Pass
VHT20[{ MCSO| 2 | 116 | 5580 | 9.90 | 8.40 |12.22 23.98 4.25 26.99 Pass
VHT20[{ MCSO| 2 | 140 | 5700 | 14.30 [ 12.00 | 16.31 23.98 4.25 26.99 Pass
VHT40[{ MCSO| 2 | 102 | 5510 | 9.20 | 8.30 | 11.78 23.98 4.25 26.99 Pass
VHT40[{ MCSO| 2 | 110 | 5550 [11.20 [ 10.10 | 13.70 23.98 4.25 26.99 Pass
VHT40[{ MCSO| 2 | 134 | 5670 [14.70 [ 12.20 | 16.64 23.98 4.25 26.99 Pass
VHT80[ MCSO| 2 | 106 | 5530 | 7.40 | 6.30 | 9.90 23.98 4.25 26.99 Pass
VHT80[{ MCSO| 2| 122 | 5610 [14.00 [ 11.90 | 16.09 23.98 4.25 26.99 Pass
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FCC Band Il straddle channel single antenna
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
AntO [ Ant1 | SUM | AntO | Ant1 | AntO [ Ant 1
11a [6Mbps| 1| 144 | 5720 | 18.60 | 17.90 23.98 [23.73 | 4.25 | 3.92 | 26.99 Pass
HT20 | MCSO| 1| 144 | 5720 | 18.70 | 19.80 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
HT40 | MCSO| 1| 142 | 5710 | 18.70 | 18.60 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT20| MCS0| 1| 144 | 5720 | 18.60 | 19.70 i 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT40| MCS0| 1| 142 | 5710 | 18.60 | 18.50 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
VHT80| MCS0| 1| 138 | 5690 | 18.30 | 17.10 23.98 [23.98 | 4.25 | 3.92 | 26.99 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTY CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1
11a [6Mbps| 2 | 144 | 5720 |17.50 | 15.80 | 19.74 23.15 4.25 26.99 Pass
HT20 | MCSO| 2 | 144 | 5720 | 17.40 | 15.80 | 19.68 23.17 4.25 26.99 Pass
HT40 | MCSO| 2 | 142 | 5710 |17.70 | 18.50 | 21.13 23.98 4.25 26.99 Pass
VHT20| MCS0| 2 | 144 | 5720 |17.30 | 15.70 | 19.58 23.17 4.25 26.99 Pass
VHT40| MCS0| 2 | 142 | 5710 | 17.60 | 18.40 | 21.03 23.98 4.25 26.99 Pass
VHT80| MCS0| 2 | 138 | 5690 | 17.20 | 15.90 | 19.61 23.98 4.25 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR693034-06

Band Il single antenna

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MHz) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

AntO | Ant1 | SUM | AntO | Ant1 | AntO | Ant 1
11a (6Mbps| 1| 100 | 5500 | 6.23 | 4.85 11.00 [ 11.00 | 4.25 | 3.92 Pass
11a |6Mbps| 1| 116 | 5580 | 845 | 6.85 11.00 (11.00 | 4.25 | 3.92 Pass
11a (6Mbps| 1| 140 | 5700 | 5.54 | 3.79 11.00 [ 11.00 | 4.25 | 3.92 Pass
HT20 | MCSO| 1| 100 | 5500 | 5.21 | 4.51 11.00 [ 11.00 | 4.25 | 3.92 Pass
HT20 | MCSO| 1| 116 | 5580 | 859 | 6.89 11.00 [ 11.00 | 4.25 | 3.92 Pass
HT20 | MCSO| 1| 140 | 5700 | 5.08 | 3.39 - 11.00 [ 11.00 | 4.25 | 3.92 Pass
HT40 | MCSO| 1| 102 | 5510 | -0.73 | -2.49 11.00 [ 11.00 | 4.25 | 3.92 Pass
HT40 | MCSO| 1| 110 | 5550 | 5.45 | 3.94 11.00 [ 11.00 | 4.25 | 3.92 Pass
HT40 | MCSO| 1| 134 | 5670 | 3.47 | 0.20 11.00 [ 11.00 | 4.25 | 3.92 Pass
VHT80| MCS0| 1| 106 | 5530 | -3.47 | -5.70 11.00 [ 11.00 | 4.25 | 3.92 Pass
VHT80| MCS0| 1| 122 | 5610 | 1.47 | 0.36 11.00 [ 11.00 | 4.25 | 3.92 Pass
Band Il MIMO

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTXY CH. (MHz) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1

11a |6Mbps| 2 | 100 [ 5500 247 9.90 7.10 Pass
11a |6Mbps| 2 | 116 | 5580 2.31 9.90 7.10 Pass
11a |6Mbps| 2 | 140 | 5700 6.12 9.90 7.10 Pass
HT20 | MCSO| 2 | 100 | 5500 3.06 9.90 7.10 Pass
HT20 | MCSO0| 2 | 116 | 5580 212 9.90 7.10 Pass
HT20 | MCSO| 2 | 140 | 5700 - 6.19 9.90 7.10 Pass
HT40 | MCSO| 2 | 102 | 5510 -1.15 9.90 7.10 Pass
HT40 | MCSO| 2 | 110 | 5550 0.57 9.90 7.10 Pass
HT40 | MCSO| 2 | 134 | 5670 3.45 9.90 7.10 Pass
VHT80| MCS0| 2 | 106 | 5530 -5.99 9.90 7.10 Pass
VHT80| MCS0| 2 | 122 | 5610 0.27 9.90 7.10 Pass
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Band Ill straddle channel single antenna
Average Average
Dat F Power PSD DG p
Mod. | D28 Iy CH. | 1o Density Limit (dBi) o
it il 22 (dBm/MHz) (dBm/MHz) &
AntO | Ant1 [ SUM | AntO | Ant1 | AntO | Ant1
11a |6Mbps| 1| 144 | 5720 | 7.99 | 7.75 11.00 [11.00 | 4.25 | 3.92 Pass
HT20 |MCSO| 1 | 144 | 5720 | 8.96 | 10.09 11.00 [11.00 | 4.25 | 3.92 Pass
HT40 |MCSO| 1 | 142 [ 5710 | 566 | 5.39 11.00 [11.00 | 4.25 | 3.92 Pass
VHT80| MCSO| 1| 138 [ 5690 | 2.81 | 1.40 11.00 [11.00 | 4.25 | 3.92 Pass
Band Il straddle channel MIMO
Average Average
Dat F Power PSD DG p
Mod. | 2@ Iy CH. | 1o Density Limit (dBi) o
it Bl 22 (dBm/MHz) (dBm/MHz) &
Ant0 [ Ant1 | SUM | AntO [ Ant1 | AntO [ Ant 1
11a |6Mbps| 2 | 144 | 5720 9.70 9.90 7.10 Pass
HT20 |MCSO| 2 | 144 | 5720 9.53 9.90 7.10 Pass
HT40 |MCSO| 2 | 142 | 5710 8.33 9.90 7.10 Pass
VHT80| MCSO| 2| 138 | 5690 4.10 9.90 7.10 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Appendix B. Conducted Spurious Emission

Temperature : 23~25.7°C

Test Engineer : Richard Qiu
Relative Humidity : [47.5~53.7%

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge)

WIFI  |Note| Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss |Factor | Factor Avg.
0 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) (P/A)
5149.1 -43.03 |-21.83| -21.2 -48.51 3.93 1.55 0 0 P
5048.3 -54.48 |-13.28| -41.2 -60.02 3.93 1.61 0 0 A
802.11a
* 5260 20.44 - - 14.92 3.93 1.59 0 0 P
CH 52
* 5260 12.66 - - 7.14 3.93 1.59 0 0 A
5260MHz
5372.64 -39.41 | -18.21| -21.2 -45.14 3.93 1.8 0 0 P
5374.08 -51.6 -10.4 -41.2 -57.33 3.93 1.8 0 0 A
5064.75 -44.03 |-22.83| -21.2 -49.58 3.93 1.62 0 0 P
5063.35 -56.41 | -15.21| -41.2 -61.96 3.93 1.62 0 0 A
802.11a
* 5300 17 - - 11.39 3.93 1.68 0 0 P
CH 60
* 5300 12.38 - - 6.77 3.93 1.68 0 0 A
5300MHz
5352.24 -37.82 | -16.62| -21.2 -43.51 3.93 1.76 0 0 P
5374.32 -50.42 -9.22 -41.2 -56.15 3.93 1.8 0 0 A
* 5320 16.3 - - 10.66 3.93 1.71 0 0 P
802.11a
* 5320 12.21 - - 6.57 3.93 1.71 0 0 A
CH 64
5351.52 -33.85 |-12.65| -21.2 -39.54 3.93 1.76 0 0 P
5320MHz
5350.08 -48.58 -7.38 -41.2 -54.27 3.93 1.76 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1 of B85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) (P/A)
4822 -37.11 | -15.91 -21.2 -42.7 3.93 1.66 0 0 P
4822 -43.02 -1.82 -41.2 -48.61 3.93 1.66 0 0 A
5479 -36.77 -9.77 -27 -42.43 3.93 1.73 0 0 P
5580 -42.46 | -15.46 -27 -48.07 3.93 1.68 0 0 P
802.11a
5698 -40.07 | -13.07 -27 -45.69 3.93 1.69 0 0 P
CH 52
7451 -65.84 | -44.64 -21.2 -72.52 3.93 2.75 0 0 P
5260MHz
7890 -64.67 | -37.67 -27 -71.32 3.93 2.72 0 0 P
8766 -65.27 | -38.27 -27 -72.01 3.93 2.81 0 0 P
10520 -34.38 -7.38 -27 -40.98 3.93 2.67 0 0 P
15780 -52.69 |-31.49 -21.2 -59.88 3.93 3.26 0 0 P
4858 -40.47 | -19.27 -21.2 -45.98 3.93 1.58 0 0 P
4858 -45.09 -3.89 -41.2 -50.6 3.93 1.58 0 0 A
5524 -39.39 | -12.39 -27 -45.01 3.93 1.69 0 0 P
802.11a 5740 -44.93 | -17.93 -27 -50.57 3.93 1.71 0 0 P
CH 60 7066 -57.75 |-30.75 -27 -64.44 3.93 2.76 0 0 P
5300MHz 10600 -35.76 | -14.56 -21.2 -42.38 3.93 2.69 0 0 P
10600 -42.1 -0.9 -41.2 -48.72 3.93 2.69 0 0 A
15900 -43.94 | -22.74 -21.2 -51.16 3.93 3.29 0 0 P
15900 -49.1 -7.9 -41.2 -56.32 3.93 3.29 0 0 A
TEL : 886-3-327-3456 Page Number : B2 of B85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

4876 -43.08 |-21.88 -21.2 -48.55 3.93 1.54 0 0 P
4876 -46.93 -5.73 -41.2 -52.4 3.93 1.54 0 0 A
5536 -40.51 |-13.51 -27 -46.13 3.93 1.69 0 0 P
5764 -45.23 | -18.23 -27 -50.88 3.93 1.72 0 0 P
802.11a
7093 -58.79 | -31.79 -27 -65.5 3.93 2.78 0 0 P
CH 64
7537 -65.99 | -44.79 -21.2 -72.64 3.93 2.72 0 0 P
5320MHz
7980 -65.7 -38.7 -27 -72.35 3.93 2.72 0 0 P
10640 -36.01 |-14.81 -21.2 -42.66 3.93 2.72 0 0 P
10640 -42.42 -1.22 -41.2 -49.07 3.93 2.72 0 0 A
15960 -50.61 |-29.41 -21.2 -57.84 3.93 3.3 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) | (dB) | (PIA)
5144.55 -42.19 -20.99 -21.2 -47.68 3.93 1.56 0 0 P
802.11n 5048.65 -53.99 | -12.79| -41.2 -59.53 3.93 1.61 0 0 A
HT20 * 5260 21.46 - - 15.94 3.93 1.59 0 0 P
CH 52 * 5260 13.13 - - 7.61 3.93 1.59 0 0 A
5260MHz 5364.72 -39.62 | -18.42| -21.2 -45.33 3.93 1.78 0 0 P
5367.6 -51.65 -10.45 -41.2 -57.37 3.93 1.79 0 0 A
5055.3 -44.62 -23.42 -21.2 -50.16 3.93 1.61 0 0 P
802.11n 5063.35 -56.75 |-15.55| -41.2 -62.3 3.93 1.62 0 0 A
HT20 * 5300 16.41 - - 10.8 3.93 1.68 0 0 P
CH 60 * 5300 12.01 - - 6.4 3.93 1.68 0 0 A
5300MHz 5385.12 -39.74 | -1854| -21.2 | -4549 | 3.93 1.82 0 0 P
5376.72 -51.1 -9.9 -41.2 -56.83 3.93 1.8 0 0 A
802.11n * 5320 16.87 - - 11.23 3.93 1.71 0 0 P
HT20 * 5320 12.66 - - 7.02 3.93 1.71 0 0 A
CH 64 5350.72 -36.08 -14.88 -21.2 -41.77 3.93 1.76 0 0 P
5320MHz 5351.36 -49.74 | -854 | -41.2 -55.43 3.93 1.76 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B4 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
4822 -36.71 |-15.51 -21.2 -42.3 3.93 1.66 0 0 P
4822 -43.28 -2.08 -41.2 -48.87 3.93 1.66 0 0 A
5479 -36.63 -9.63 -27 -42.29 3.93 1.73 0 0 P
802.11n
5698 -39.46 | -12.46 -27 -45.08 3.93 1.69 0 0 P
HT20
7452 -66.68 | -45.48 -21.2 -73.36 3.93 2.75 0 0 P
CH 52
7890 -65.67 | -38.67 -27 -72.32 3.93 2.72 0 0 P
5260MHz
8766 -67.01 |-40.01 -27 -73.75 3.93 2.81 0 0 P
10520 -33.2 -6.2 -27 -39.8 3.93 2.67 0 0 P
15780 -52.31 | -31.11 -21.2 -59.5 3.93 3.26 0 0 P
4858 -43.63 | -22.43 -21.2 -49.14 3.93 1.58 0 0 P
4858 -47.62 -6.42 -41.2 -53.13 3.93 1.58 0 0 A
4864 -4556 | -24.36 -21.2 -51.06 3.93 1.57 0 0 P
802.11n
5530 -40.51 |-13.51 -27 -46.13 3.93 1.69 0 0 P
HT20
5746 -44.49 | -17.49 -27 -50.13 3.93 1.71 0 0 P
CH 60
7066 -57.78 |-30.78 -27 -64.47 3.93 2.76 0 0 P
5300MHz
10600 -37.42 | -16.22 -21.2 -44.04 3.93 2.69 0 0 P
10600 -42.52 -1.32 -41.2 -49.14 3.93 2.69 0 0 A
15900 -45.98 | -24.78 -21.2 -53.2 3.93 3.29 0 0 P
802.11n 7088 -56.76 | -29.76 -27 -63.47 3.93 2.78 0 0 P
HT20 10640 -36.64 |-15.44| -21.2 -43.29 3.93 2.72 0 0 P
CH 64 10640 -42.04 -0.84 -41.2 -48.69 3.93 2.72 0 0 A
5320MHz 15960 -51.52 |-30.32| -21.2 -58.75 3.93 33 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B5 of B85




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path [ MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor [ Avg.
0 (MHz) (dBm) [(dB)| (dBm) |[(dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5141.75 -38.28 -17.08 -21.2 -43.78 3.93 1.57 0 0 P
802.11n 5149.8 -50.66 -9.46 -41.2 -56.14 3.93 1.55 0 0 A
HT40 * 5270 17.71 - - 12.16 3.93 1.62 0 0 P
CH54 * 5270 14.12 - - 8.57 3.93 1.62 0 0 A
5270MHz 5350.08 -29.1 79 | -21.2 | -3479 | 3.93 1.76 0 0 P
5350.32 -43.8 -2.6 -41.2 -49.49 3.93 1.76 0 0 A
5145.25 -44.03 -22.83 -21.2 -49.52 3.93 1.56 0 0 P
802.11n 5140.7 -56.56 |-15.36| -41.2 | -62.06 | 3.93 1.57 0 0 A
HT40 * 5310 13.39 - - 7.77 3.93 1.69 0 0 P
CH 62 * 5310 9.97 - - 4.35 3.93 1.69 0 0 A
5310MHz 5352.48 2859 | -739 | -21.2 | -3428 | 3.93 1.76 0 0 P
5350.08 -42.34 -1.14 -41.2 -48.03 3.93 1.76 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B6 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11n 7902 -62.45 | -35.45 27 -69.1 3.93 2.72 0 0 P
HT40 10540 -37.42 | -10.42 -27 -44.03 3.93 2.68 0 0 P
CH54 10540 -42.55 -1.35 -41.2 -49.16 3.93 2.68 0 0 A
5270MHz 15810 -49.15 | -27.95| -21.2 -56.34 3.93 3.26 0 0 P
7077 -57.77 -30.77 -27 -64.47 3.93 2.77 0 0 P
802.11n 7965 -61 -34 -27 -67.65 3.93 2.72 0 0 P
HT40 10620 -42.38 |-21.18| -21.2 -49.02 3.93 2.71 0 0 P
CH 62 10620 -46.34 -5.14 -41.2 -52.98 3.93 2.71 0 0 A
5310MHz 15930 -53.9 -32.7 | -21.2 -61.13 3.93 3.3 0 0 P
15930 -59.45 |-18.25| -41.2 -66.68 3.93 3.3 0 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B7 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5150 -40.86 |-19.66| -21.2 -46.34 3.93 1.55 0 0 P
802.11ac 5147.35 -51.61 |-1041| -41.2 -57.1 3.93 1.56 0 0 A
VHT80 * 5290 8.38 - - 2.8 3.93 1.65 0 0 P
CH 58 * 5290 6.02 - - 0.44 3.93 1.65 0 0 A
5290MHz 5367.12 -3247 | -11.27 | -21.2 -38.19 3.93 1.79 0 0 P
5351.76 -43.34 -2.14 -41.2 -49.03 3.93 1.76 0 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
802.11ac
7055 -52.57 | -25.57 -27 -59.25 3.93 2.75 0 0 P
VHT80
CH 58
10580 -47.68 | -20.68 -27 -54.3 3.93 2.69 0 0 P
5290MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B8 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
5460.08 -32.1 -5.1 -27 -38.11 4.25 1.76 0 0 P
802.11a 5469.84 -27.99 -0.99 -27 -33.98 4.25 1.74 0 0 P
CH 100 5458.8 -47.28 -6.08 -41.2 -53.29 4.25 1.76 0 0 A
5500MHz | * 5500 17.46 - - 11.51 4.25 1.7 0 0 P
* 5500 10.7 - - 4.75 4.25 1.7 0 0 A
5459.68 -41.07 |-19.87 -21.2 -47.08 4.25 1.76 0 0 P
5466.64 -40.92 | -13.92 -27 -46.92 4.25 1.75 0 0 P
802.11a
5458.96 -53.55 |-12.35 -41.2 -59.56 4.25 1.76 0 0 A
CH 116
* 5580 20.05 - - 14.12 4.25 1.68 0 0 P
5580MHz
* 5580 13.32 - - 7.39 4.25 1.68 0 0 A
5744.84 -43.93 |-16.93 -27 -49.89 4.25 1.71 0 0 P
802.11a * 5700 17.09 - - 11.15 4.25 1.69 0 0 P
CH 140 * 5700 10.45 - - 451 4.25 1.69 0 0 A
5700MHz 5725.72 -28.79 -1.79 -27 -34.74 4.25 1.7 0 0 P
1. No other spurious found.
Remark ] o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B9 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
5729 -42.17 | -15.17 -27 -48.12 4.25 1.7 0 0 P
802.11a 7330 -60.54 |-39.34| -21.2 -67.62 4.25 2.83 0 0 P
CH 100 11000 -39.21 | -18.01 -21.2 -46.22 4.25 2.76 0 0 P
5500MHz 11000 -45.22 -4.02 -41.2 -52.23 4.25 2.76 0 0 A
16500 -41.93 | -14.93 -27 -49.81 4.25 3.63 0 0 P
7440 -60.61 |-39.41 -21.2 -67.61 4.25 2.75 0 0 P
802.11a
11160 -37.69 |-16.49 -21.2 -44.75 4.25 2.81 0 0 P
CH 116
11160 -43.16 -1.96 -41.2 -50.22 4.25 2.81 0 0 A
5580MHz
16740 -34.83 -7.83 -27 -42.76 4.25 3.68 0 0 P
5818 -40.99 | -13.99 -27 -46.98 4.25 1.74 0 0 P
5938 -40.11 | -13.11 -27 -46.16 4.25 1.8 0 0 P
6020 -42.55 |-15.55 -27 -48.58 4.25 1.78 0 0 P
802.11a
6175 -41.63 | -14.63 -27 -47.58 4.25 1.7 0 0 P
CH 140
7605 -58.68 |-37.48 -21.2 -65.6 4.25 2.67 0 0 P
5700MHz
11400 -44.9 -23.7 -21.2 -51.94 4.25 2.79 0 0 P
11400 -51.07 -9.87 -41.2 -58.11 4.25 2.79 0 0 A
17100 -34.28 -7.28 -27 -42.07 4.25 3.54 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B10 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5460.08 -30.72 -3.72 -27 -36.73 4.25 1.76 0 0 P
802.11n
5469.52 -28.17 -1.17 -27 -34.16 4.25 1.74 0 0 P
HT20
5459.92 -47.79 -6.59 -41.2 -53.8 4.25 1.76 0 0 A
CH 100
* 5500 18.08 - - 12.13 4.25 17 0 0 P
5500MHz
* 5500 11.82 - - 5.87 4.25 17 0 0 A
5455.36 -40.39 -19.19 -21.2 -46.4 4.25 1.76 0 0 P
802.11n 5462.32 -40.62 | -13.62 27 -46.62 4.25 1.75 0 0 P
HT20 5458.72 -53.47 -12.27 -41.2 -59.48 4.25 1.76 0 0 A
CH 116 * 5580 215 - - 15.57 4.25 1.68 0 0 P
5580MH |« 5580 14.74 - - 8.81 4.25 1.68 0 0 A
5738.54 -43.66 |-16.66 -27 -49.62 4.25 1.71 0 0 P
802.11n | 5700 17.43 - - 11.49 4.25 1.69 0 0 P
HT20
* 5700 10.78 - - 4.84 4.25 1.69 0 0 A
CH 140
5700MHz 5725 -28.15 | -1.15 -27 -34.1 4.25 1.7 0 0 P
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B11 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5729 -42.66 -15.66 -27 -48.61 4.25 1.7 0 0 P
802.11n 5958 -42.49 -15.49 -27 -48.54 4.25 1.8 0 0 P
HT20 7330 -61.75 -40.55 -21.2 -68.83 4.25 2.83 0 0 P
CH 100 11000 -39.95 -18.75 -21.2 -46.96 4.25 2.76 0 0 P
5500MHz 11000 -44.38 | -3.18 | -41.2 | -51.39 | 4.25 2.76 0 0 A
16500 -44.06 -17.06 -27 -51.94 4.25 3.63 0 0 P
5812 -41.24 -14.24 -27 -47.23 4.25 1.74 0 0 P
802.11n 6045 -41.38 -14.38 -27 -47.4 4.25 1.77 0 0 P
HT20 7440 -61.25 -40.05 -21.2 -68.25 4.25 2.75 0 0 P
CH 116 11160 -36.71 -15.51 -21.2 -43.77 4.25 2.81 0 0 P
5580MH 11160 -41.78 | -0.58 | -41.2 -48.84 4.25 2.81 0 0 A
16740 -35.17 -8.17 -27 -43.1 4.25 3.68 0 0 P
802.11n 7605 -58.61 -37.41 -21.2 -65.53 4.25 2.67 0 0 P
HT20 11400 -45.95 -24.75 -21.2 -52.99 4.25 2.79 0 0 P
CH 140 11400 -51.21 -10.01 -41.2 -58.25 4.25 2.79 0 0 A
5700MHz 17100 -35.4 -8.4 27 -43.19 4.25 3.54 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B12 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5457.76 -31.72 -10.52 -21.2 -37.73 4.25 1.76 0 0 P
802.11n 5469.76 -29.32 | -2.32 27 -35.31 4.25 1.74 0 0 P
HT40 5459.92 -48.45 -7.25 -41.2 -54.46 4.25 1.76 0 0 A
CH 102 * 5510 11.86 - - 5.91 4.25 1.7 0 0 P
S510MHz | « 5510 8.47 - - 252 4.25 1.7 0 0 A
5740.115 -50.16 -23.16 -27 -56.12 4.25 1.71 0 0 P
5458.72 -31.86 -10.66 -21.2 -37.87 4.25 1.76 0 0 P
802.11n 5466.64 -28.76 | -1.76 27 -34.76 4.25 1.75 0 0 P
HT40 5459.44 -45.16 -3.96 -41.2 -51.17 4.25 1.76 0 0 A
CH 110 * 5550 17.34 - - 114 4.25 1.69 0 0 P
5550MHz |« 5550 14.46 - - 8.52 4.25 1.69 0 0 A
5755.865 -41.23 -14.23 -27 -47.19 4.25 1.71 0 0 P
5441 -45.65 -24.45 -21.2 -51.68 4.25 1.78 0 0 P
802.11n 5468.3 -46.01 |-19.01 27 -52 4.25 1.74 0 0 P
HT40 5442.75 -57.05 -15.85 -41.2 -63.08 4.25 1.78 0 0 A
CH 134 * 5670 16 - - 10.06 4.25 1.69 0 0 P
5670MHz |« 5670 12.89 - - 6.95 4.25 1.69 0 0 A
5726.15 -28.01 -1.01 -27 -33.96 4.25 1.7 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B13 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11n 7341 -59.98 | -38.78| -21.2 -67.04 4.25 2.81 0 0 P
HT40 11020 -49.18 -27.98 -21.2 -56.2 4.25 2.77 0 0 P
CH 102 11020 -54.87 -13.67 -41.2 -61.89 4.25 2.77 0 0 A
5510MHz 16530 -54.41 | -27.41 -27 -62.31 4.25 3.65 0 0 P
5139 -40.43 -19.23 -21.2 -46.25 4.25 1.57 0 0 P
5139 -45.51 -4.31 -41.2 -51.33 4.25 1.57 0 0 A
802.11n 5961 -40.19 |-13.19| -27 -46.24 | 4.25 1.8 0 0 P
HT40 7187 -66.25 -39.25 -27 -73.63 4.25 3.13 0 0 P
CH 110 7396 -60.94 | -39.74 -21.2 -67.94 4.25 2.75 0 0 P
5550MHz 11100 -39.27 |-18.07| -21.2 -46.32 4.25 2.8 0 0 P
11100 -43.92 -2.72 -41.2 -50.97 4.25 2.8 0 0 A
16650 -39.88 -12.88 -27 -47.83 4.25 3.7 0 0 P
3780 -46.46 -25.26 -21.2 -52.19 4.25 1.48 0 0 P
802.11n 3780 -46.89 | -5.69 | -41.2 -52.62 4.25 1.48 0 0 A
HT40 7561 -58.69 -37.49 -21.2 -65.64 4.25 2.7 0 0 P
CH 134 11340 -46.84 -25.64 -21.2 -53.89 4.25 2.8 0 0 P
5670MHz 11340 -51.41 |-10.21| -41.2 -58.46 4.25 2.8 0 0 A
17010 -38.8 -11.8 -27 -46.59 4.25 3.54 0 0 P
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B14 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5458.24 -32.2 -11 -21.2 -38.21 4.25 1.76 0 0 P
802.11ac 5466.88 -31.78 | -4.78 27 -37.78 4.25 1.75 0 0 P
VHT80 5459.44 -43.17 -1.97 -41.2 -49.18 4.25 1.76 0 0 A
CH 106 * 5530 8.93 - - 2.99 4.25 1.69 0 0 P
5530MHz | * 5530 6.66 - - 0.72 4.25 1.69 0 0 A
5764.37 -49.55 -22.55 -27 -55.52 4.25 1.72 0 0 P
5454.65 -31.52 -10.32 -21.2 -37.53 4.25 1.76 0 0 P
802.11ac 5466.2 -28.89 -1.89 -27 -34.89 4.25 1.75 0 0 P
VHT80 5457.8 -42.35 -1.15 -41.2 -48.36 4.25 1.76 0 0 A
CH 122 * 5610 13.84 - - 7.91 4.25 1.68 0 0 P
5610MHz | =+ 5610 11.59 - - 5.66 4.25 1.68 0 0 A
5725.625 -32.2 -5.2 -27 -38.15 4.25 1.7 0 0 P
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B15 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11ac 7374 -61.45 |-40.25| -21.2 -68.48 4.25 2.78 0 0 P
VHT80 11060 -50.74 -29.54 -21.2 -57.77 4.25 2.78 0 0 P
CH 106 11060 -54.67 -13.47 -41.2 -61.7 4.25 2.78 0 0 A
5530MHz 16590 -51.87 | -24.87 -27 -59.8 4.25 3.68 0 0 P
3740 -46.5 -25.3 -21.2 -52.22 4.25 1.47 0 0 P
802.11ac 3740 -47.43 -6.23 -41.2 -53.15 4.25 1.47 0 0 A
VHT80 7484 -60.15 -38.95 -21.2 -67.15 4.25 2.75 0 0 P
CH 122 11220 -45.96 -24.76 -21.2 -53.03 4.25 2.82 0 0 P
5610MHz 11220 -48.3 -7.1 -41.2 -55.37 4.25 2.82 0 0 A
16830 -42.88 |-15.88 -27 -50.76 4.25 3.63 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B16 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - Straddle Channel
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5405.38 -42.38 | -21.18| -21.2 -48.46 4.25 1.83 0 0 P
5462.71 -44.64 | -17.64 -27 -50.64 4.25 1.75 0 0 P
802.11a
5402.26 -54.22 |-13.02| -41.2 -60.3 4.25 1.83 0 0 A
CH 144
* 5720 19.24 - - 13.29 4.25 17 0 0 P
5720MHz
* 5720 125 - - 6.55 4.25 17 0 0 A
5852.5 -43.26 | -16.26 -27 -49.28 4.25 1.77 0 0 P
1. No other spurious found.
Remark . -
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B17 of B85

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
4767 -47.79 -26.59 -21.2 -53.77 4.25 1.73 0 0 P
4767 -53.98 |-12.78| -41.2 -59.96 4.25 1.73 0 0 A
5243 -43.1 -16.1 -27 -48.91 4.25 1.56 0 0 P
5958 -41.59 -14.59 -27 -47.64 4.25 1.8 0 0 P
802.11a 6040 -45.47 -18.47 -27 -51.49 4.25 1.77 0 0 P
CH 144 6120 -46.83 -19.83 -27 -52.81 4.25 1.73 0 0 P
5720MHz 6196 -43.9 -16.9 -27 -49.83 4.25 1.68 0 0 P
7627 -56.52 -35.32 -21.2 -63.45 4.25 2.68 0 0 P
11440 -44.56 -23.36 -21.2 -51.6 4.25 2.79 0 0 P
11440 -50.26 -9.06 -41.2 -57.3 4.25 2.79 0 0 A
17160 -32.24 -5.24 -27 -40.01 4.25 3.52 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5406.94 -42.74 | -21.54| -21.2 -48.82 4.25 1.83 0 0 P
802.11n 5459.98 -45.04 |-23.84| -21.2 -51.05 4.25 1.76 0 0 P
HT20 5398.36 -54.05 |-12.85| -41.2 -60.14 4.25 1.84 0 0 A
CH 144 5720 20.83 - - 14.88 4.25 17 0 0 P
5720MHz 5720 13.6 - - 7.65 4.25 1.7 0 0 A
5950 -43.3 -16.3 -27 -49.35 4.25 1.8 0 0 P
1. No other spurious found.
Remark ) Lo
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5243 -41.64 | -14.64 -27 -47.45 4.25 1.56 0 0 P
5959 -40.46 | -13.46 -27 -46.51 4.25 1.8 0 0 P
802.11n
6197 -40.19 | -13.19 -27 -46.12 4.25 1.68 0 0 P
HT20
7627 -56.22 | -35.02| -21.2 -63.15 4.25 2.68 0 0 P
CH 144
11440 -43.63 | -2243| -21.2 -50.67 4.25 2.79 0 0 P
5720MHz
11440 -49.1 -7.9 -41.2 -56.14 4.25 2.79 0 0 A
17160 -32.74 -5.74 -27 -40.51 4.25 3.52 0 0 P
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5406.16 -44.79 | -2359| -21.2 -50.87 4.25 1.83 0 0 P
802.11n 5464.66 -44.89 | -17.89 27 -50.89 4.25 1.75 0 0 P
HT40 5458.42 -55.76 -14.56 -41.2 -61.77 4.25 1.76 0 0 A
CH 142 * 5710 17.54 - - 11.59 4.25 1.7 0 0 P
5710MHz | =« 5710 14.2 - - 8.25 4.25 1.7 0 0 A
5854 -42.23 -15.23 -27 -48.25 4.25 1.77 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
3807 -45.96 -24.76 -21.2 -51.7 4.25 1.49 0 0 P
3807 -47.2 -6 -41.2 -52.94 4.25 1.49 0 0 A
4759 -46.49 -25.29 -21.2 -52.47 4.25 1.73 0 0 P
802.11n 4759 -51.98 -10.78 -41.2 -57.96 4.25 1.73 0 0 A
HT40 6030 -46.04 -19.04 -27 -52.06 4.25 1.77 0 0 P
CH 142 6110 -47.28 -20.28 -27 -53.26 4.25 1.73 0 0 P
5710MHz 7616 -57.43 |-36.23| -21.2 -64.35 4.25 2.67 0 0 P
11420 -44.58 -23.38 -21.2 -51.62 4.25 2.79 0 0 P
11420 -48.77 -71.57 -41.2 -55.81 4.25 2.79 0 0 A
17130 -36.4 -9.4 -27 -44.18 4.25 3.53 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5456.86 -34.58 |-13.38| -21.2 -40.59 4.25 1.76 0 0 P
802.11ac 5465.44 -33.93 | -6.93 27 -39.93 4.25 1.75 0 0 P
VHT80 5455.3 -45.85 -4.65 -41.2 -51.86 4.25 1.76 0 0 A
CH 138 * 5690 14.8 - - 8.86 4.25 1.69 0 0 P
5690MHz | * 5690 12.81 - - 6.87 4.25 1.69 0 0 A
5852.5 -33.73 -6.73 -27 -39.75 4.25 1.77 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic)
WIFI Note | Frequency Level Over Limit Read |Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
3793 -45.77 -24.57 -21.2 -51.51 4.25 1.49 0 0 P
802.11ac 3793 -47.24 -6.04 -41.2 -52.98 4.25 1.49 0 0 A
VHT80 7583 -58.52 -37.32 -21.2 -65.45 4.25 2.68 0 0 P
CH 138 11380 -45.68 -24.48 -21.2 -52.72 4.25 2.79 0 0 P
5690MHz 11380 -48.84 | -7.64 | -41.2 -55.88 4.25 2.79 0 0 A
17070 -36.74 -9.74 -27 -44.53 4.25 3.54 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

5GHz WIFI 802.11an HT20 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5GHz
802.11n

39494 -58.47 -37.27 -21.2 -66.57 4.25 3.85 0 0 P
HT20
SHF

1. No other spurious found.
Remark 2. All results are PASS against limit line.

3. Super High Frequency (SHF)

Emission below 1GHz

5GHz WIFI 802.11an HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
40.53 -70.89 |-15.69| -55.2 -80.77 4.25 0.93 0 4.7 P
5GHz 152.31 -76.37 -24.67 -51.7 -86.36 4.25 1.04 0 4.7 P
802.11n 271.65 -79.67 -30.47 -49.2 -89.79 4.25 1.17 0 4.7 P
HT20 464.5 -77.88 -28.68 -49.2 -88.11 4.25 1.28 0 4.7 P
LF 930 -72.07 | -22.87| -49.2 -82.69 4.25 1.67 0 4.7 P
973.4 -78.77 -37.57 -41.2 -89.47 4.25 1.75 0 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path | MIMO [Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) (P/A)
5103.6 -40.59 |-19.39| -21.2 -46.48 4.32 1.57 0 0 P
5098 -52.42 | -11.22 | -41.2 -58.32 4.32 1.58 0 0 A
802.11a
* 5260 19.88 - - 14.02 4.32 1.54 0 0 P
CH 52
* 5260 12.14 - - 6.28 4.32 1.54 0 0 A
5260MHz
5424 -40.15 |-18.95| -21.2 -46.23 4.32 1.76 0 0 P
5417.52 -52.29 | -11.09| -41.2 -58.37 4.32 1.76 0 0 A
5137.9 -39.78 |-1858| -21.2 -45.62 4.32 1.52 0 0 P
5137.55 -52.02 |-10.82| -41.2 -57.86 4.32 1.52 0 0 A
802.11a
* 5300 20.22 - - 14.27 4.32 1.63 0 0 P
CH 60
* 5300 12.22 - - 6.27 4.32 1.63 0 0 A
5300MHz
5350.56 -29.63 -8.43 -21.2 -35.66 4.32 1.71 0 0 P
5350.32 -44.09 -2.89 -41.2 -50.12 4.32 1.71 0 0 A
5093.1 -42.8 -21.6 -21.2 -48.7 4.32 1.58 0 0 P
5091 -55.03 | -13.83| -41.2 -60.93 4.32 1.58 0 0 A
802.11a
* 5320 18.05 - - 12.07 4.32 1.66 0 0 P
CH 64
* 5320 10.01 - - 4.03 4.32 1.66 0 0 A
5320MHz
5351.36 -24.49 -3.29 -21.2 -30.52 4.32 1.71 0 0 P
5350.08 -42.95 -1.75 -41.2 -48.98 4.32 1.71 0 0 A
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B23 of B85
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Band 2 5250~5350MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
3507 -44.54 | -17.54 -27 -50.24 4.32 1.38 0 0 P
4822 -38.61 |-17.41 -21.2 -44.54 4.32 161 0 0 P
4822 -50.66 -9.46 -41.2 -56.59 4.32 161 0 0 A
4940 -42.42 | -21.22 -21.2 -48.22 4.32 1.48 0 0 P
802.11a 4940 -52.7 -11.5 -41.2 -58.5 4.32 1.48 0 0 A
CH 52 5479 -40.28 |-13.28 -27 -46.28 4.32 1.68 0 0 P
5260MHz 5580 -43.98 | -16.98 -27 -49.93 4.32 1.63 0 0 P
5698 -41.07 | -14.07 -27 -47.03 4.32 1.64 0 0 P
10520 -41.94 | -14.94 -27 -48.88 4.32 2.62 0 0 P
15780 -38.96 | -17.76 | -21.2 -46.49 4.32 3.21 0 0 P
15780 -49.17 -7.97 -41.2 -56.7 4.32 3.21 0 0 A
3533 -43.2 -16.2 -27 -48.9 4.32 1.35 0 0 P
4858 -38.45 | -17.25 -21.2 -44.3 4.32 1.53 0 0 P
4858 -50.46 -9.26 -41.2 -56.31 4.32 1.53 0 0 A
4980 -42.46 | -21.26 -21.2 -48.3 4.32 1.52 0 0 P
4980 -5253 |-11.33| -41.2 -58.37 4.32 1.52 0 0 A
802.11a
5521 -39.39 | -12.39 -27 -45.35 4.32 1.64 0 0 P
CH 60
5620 -44.4 -17.4 -27 -50.35 4.32 1.63 0 0 P
5300MHz
5742 -41.31 |-14.31 -27 -47.29 4.32 1.66 0 0 P
10600 -38.21 |-17.01 -21.2 -45.17 4.32 2.64 0 0 P
10600 -47.7 -6.5 -41.2 -54.66 4.32 2.64 0 0 A
15900 -43.29 | -22.09 -21.2 -50.85 4.32 3.24 0 0 P
15900 -53.72 | -12.52 -41.2 -61.28 4.32 3.24 0 0 A
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3547 -44.35 | -17.35 -27 -50.06 4.32 1.39 0 0 P
4877 -41.47 | -20.27 -21.2 -47.28 4.32 1.49 0 0 P
4877 -50.65 -9.45 -41.2 -56.46 4.32 1.49 0 0 A
5000 -44.31 | -23.11 -21.2 -50.17 4.32 1.54 0 0 P
5000 -54.62 |-13.42 -41.2 -60.48 4.32 154 0 0 A
802.11a
5480 -40.01 |-13.01 -27 -46 4.32 1.67 0 0 P
CH 64
5542 -41.2 -14.2 -27 -47.16 4.32 1.64 0 0 P
5320MHz
5640 -44.63 | -17.63 -27 -50.58 4.32 1.63 0 0 P
5763 -42.98 |-15.98 -27 -48.97 4.32 1.67 0 0 P
10640 -40.46 | -19.26 -21.2 -47.45 4.32 2.67 0 0 P
10640 -49.76 -8.56 -41.2 -56.75 4.32 2.67 0 0 A
15960 -48.66 | -27.46 -21.2 -56.23 4.32 3.25 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B25 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Band Edge)

WIFI | Note| Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) | (dB) | (P/A)
5092.75 -41.15 -19.95 -21.2 -47.05 4.32 1.58 0 0 P
802.11n 5102.2 -52.82 | -11.62| -41.2 -58.71 4.32 1.57 0 0 A
HT20 * 5260 21.13 - - 15.27 4.32 1.54 0 0 P
CH 52 * 5260 12.56 - - 6.7 4.32 1.54 0 0 A
5260MHz 5352.48 -39.11  |-17.91| -21.2 -45.14 4.32 1.71 0 0 P
5413.68 -52.72 -11.52 -41.2 -58.8 4.32 1.76 0 0 A
5137.9 -41.53 -20.33 -21.2 -47.37 4.32 1.52 0 0 P
802.11n 5137.55 -52.65 | -11.45| -41.2 -58.49 4.32 1.52 0 0 A
HT20 * 5300 21.35 - - 154 4.32 1.63 0 0 P
CH 60 * 5300 12.67 - - 6.72 4.32 1.63 0 0 A
5300MHz 5351.76 -28.72 | -752 | -21.2 | -3475 | 4.32 1.71 0 0 P
5350.32 -42.68 -1.48 -41.2 -48.71 4.32 1.71 0 0 A
5091.7 -44.44 -23.24 -21.2 -50.34 4.32 1.58 0 0 P
802.11n 5090.3 -55.14 | -1394| -41.2 -61.04 4.32 1.58 0 0 A
HT20 * 5320 18.8 - - 12.82 4.32 1.66 0 0 P
CH 64 * 5320 10.07 - - 4.09 4.32 1.66 0 0 A
5320MHz 5352.96 -26.09 | -4.89 | -21.2 | -3212 | 4.32 1.71 0 0 P
5350.08 -42.3 -1.1 -41.2 -48.33 4.32 1.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) (P/A)
3507 -45 -18 -27 -50.7 4.32 1.38 0 0 P
4822 -38.51 -17.31 -21.2 -44.44 4.32 1.61 0 0 P
4822 -50.73 -9.53 -41.2 -56.66 4.32 1.61 0 0 A
4940 -43.37 -22.17 -21.2 -49.17 4.32 1.48 0 0 P
802.11n
4940 -52.67 -11.47 -41.2 -58.47 4.32 1.48 0 0 A
HT20
5479 -40.65 -13.65 -27 -46.65 4.32 1.68 0 0 P
CH 52
5580 -44.91 -17.91 -27 -50.86 4.32 1.63 0 0 P
5260MHz
5698 -42.45 -15.45 -27 -48.41 4.32 1.64 0 0 P
10520 -42.28 -15.28 -27 -49.22 4,32 2.62 0 0 P
15780 -39.43 -18.23 -21.2 -46.96 4,32 3.21 0 0 P
15780 -48.72 -7.52 -41.2 -56.25 4.32 3.21 0 0 A
3533 -44.03 -17.03 -27 -49.73 4,32 1.38 0 0 P
4858 -38.17 -16.97 -21.2 -44.02 4.32 1.53 0 0 P
4858 -50.5 -9.3 -41.2 -56.35 4.32 1.53 0 0 A
4980 -43.4 -22.2 -21.2 -49.24 4.32 1.52 0 0 P
802.11n 4980 -53.04 -11.84 -41.2 -58.88 4.32 1.52 0 0 A
HT20 5521 -41.4 -14.4 -27 -47.36 4.32 1.64 0 0 P
CH 60 5620 -43.4 -16.4 -27 -49.35 4.32 1.63 0 0 P
5300MHz 5742 -42.07 | -15.07 -27 -48.05 4.32 1.66 0 0 P
10600 -37.39 -16.19 -21.2 -44.35 4.32 2.64 0 0 P
10600 -46.87 -5.67 -41.2 -53.83 4.32 2.64 0 0 A
15900 -42.86 -21.66 -21.2 -50.42 4.32 3.24 0 0 P
15900 -53.02 -11.82 -41.2 -60.58 4.32 3.24 0 0 A
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3547 -44.52 -17.52 -27 -50.23 4.32 1.39 0 0 P
4876 -40.92 -19.72 -21.2 -46.73 4.32 1.49 0 0 P
4876 -50.92 -9.72 -41.2 -56.73 4.32 1.49 0 0 A
802.11n 5480 -41.83 -14.83 -27 -47.82 4.32 1.67 0 0 P
HT20 5542 -41.92 -14.92 -27 -47.88 4.32 1.64 0 0 P
CH 64 5640 -45.56 -18.56 -27 -51.51 4.32 1.63 0 0 P
5320MHz 5763 -44.08 | -17.08 -27 -50.07 4.32 1.67 0 0 P
10640 -40.14 | -18.94 -21.2 -47.13 4.32 2.67 0 0 P
10640 -49.79 -8.59 -41.2 -56.78 4.32 2.67 0 0 A
15960 -51.63 -30.43 -21.2 -59.2 4.32 3.25 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path [ MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor [ Avg.
1 (MHz) (dBm) [ (dB)| (dBm) [ (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5146.65 -36.56 -15.36 -21.2 -42.39 4.32 151 0 0 P
802.11n 5149.45 4957 | -837 | -412 | 5539 | 4.32 1.5 0 0 A
HT40 * 5270 17.02 - - 11.13 4.32 1.57 0 0 P
CH54 * 5270 8.42 - - 2.53 4.32 1.57 0 0 A
5270MHz 5352.48 -28.77 | -7.57 | -21.2 -34.8 4.32 1.71 0 0 P
5350.8 -42.28 -1.08 -41.2 -48.31 4.32 1.71 0 0 A
5148.75 -44.37 -23.17 -21.2 -50.2 4.32 151 0 0 P
802.11n 5148.75 -53.78 |-1258| -412 | -59.61 | 4.32 1.51 0 0 A
HT40 * 5310 13.6 - - 7.64 4.32 1.64 0 0 P
CH 62 * 5310 4.99 - - -0.97 4.32 1.64 0 0 A
5310MHz 5351.28 2844 | -724 | -21.2 | -3447 | 432 1.71 0 0 P
5350.8 -43.73 -2.53 -41.2 -49.76 4.32 1.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) (P/A)
802.11n 3513 -44.66 | -17.66 -27 -50.36 4.32 1.38 0 0 P
HT40 10540 -47.02 | -20.02 -27 -53.97 4.32 2.63 0 0 P
CH54 15810 -42.6 -21.4 -21.2 -50.13 4.32 3.21 0 0 P
5270MHz 15810 -51.92 | -10.72| -41.2 -59.45 4.32 3.21 0 0 A
802.11n 3540 -44.97 | -17.97| 27 -50.67 | 4.32 1.38 0 0 P
HT40
10620 -48.23 -27.03 -21.2 -55.21 4.32 2.66 0 0 P
CH 62
5310MHz 15930 -56.48 |-35.28| -21.2 -64.05 4.32 3.25 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B30 of B85
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Band 2 5250~5350MHz

WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5142.1 -34.45 -13.25 -21.2 -40.29 4.32 1.52 0 0 P
802.11ac 5149.8 4456 | -3.36 | -41.2 -50.38 4.32 15 0 0 A
VHT80 * 5290 10.87 - - 4.95 4.32 1.6 0 0 P
CH 58 * 5290 2.09 - - -3.83 4.32 1.6 0 0 A
5290MHz 5357.76 -29.1 7.9 -21.2 -35.14 4.32 1.72 0 0 P
5352 -42.62 -1.42 -41.2 -48.65 4.32 1.71 0 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
802.11ac 3527 -45.66 | -18.66 -27 5136 | 4.32 1.38 0 0 P
VHT80
10580 -48.95 |-21.95 -27 -55.91 4.32 2.64 0 0 P
CH 58
5290MHz 15870 554 | -342 | 212 | -62.95 | 4.32 3.23 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B31 of B85
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
5459.28 -3451 |-13.31 -21.2 -40.14 3.92 1.71 0 0 P
802.11a 5469.36 -29.79 -2.79 -27 -35.4 3.92 1.69 0 0 P
CH 100 5458.96 -49.11 -7.91 -41.2 -54.74 3.92 1.71 0 0 A
5500MHz | * 5500 16.73 - - 11.16 3.92 1.65 0 0 P
* 5500 9.34 - - 3.77 3.92 1.65 0 0 A
5417.44 -41.46 | -20.26 -21.2 -47.14 3.92 1.76 0 0 P
5469.04 -44.08 |-17.08 -27 -49.69 3.92 1.69 0 0 P
802.11a
5424 .4 -53.49 |-12.29 -41.2 -59.17 3.92 1.76 0 0 A
CH 116
* 5580 19.32 - - 13.77 3.92 1.63 0 0 P
5580MHz
* 5580 11.86 - - 6.31 3.92 1.63 0 0 A
5743.265 -42.03 | -15.03 -27 -47.61 3.92 1.66 0 0 P
5455.12 -45.22 | -24.02 -21.2 -50.85 3.92 1.71 0 0 P
5465.2 -45.96 | -18.96 -27 -51.58 3.92 17 0 0 P
802.11a
5455.12 -57.1 -15.9 -41.2 -62.73 3.92 1.71 0 0 A
CH 140
* 5700 15.85 - - 10.29 3.92 1.64 0 0 P
5700MHz
* 5700 8.24 - - 2.68 3.92 1.64 0 0 A
5726.84 -30.55 -3.55 -27 -36.12 3.92 1.65 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B32 of B85
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)

3668 -42.06 -20.86 -21.2 -47.38 3.92 1.4 0 0 P

3668 -44.88 -3.68 -41.2 -50.2 3.92 14 0 0 A

5042 -40.95 -19.75 -21.2 -46.43 3.92 1.56 0 0 P

5042 -49.99 -8.79 -41.2 -55.47 3.92 1.56 0 0 A

5180 -46.61 | -19.61 -27 -51.99 3.92 1.46 0 0 P

5271 -44.12 -17.12 -27 -49.61 3.92 1.57 0 0 P

802.11a
5340 -42.44 -15.44 -27 -48.05 3.92 1.69 0 0 P
CH 100
5660 -41.13 -14.13 -27 -46.69 3.92 1.64 0 0 P
5500MHz

5729 -42.74 -15.74 -27 -48.31 3.92 1.65 0 0 P

5820 -46.38 | -19.38 -27 -51.99 3.92 1.69 0 0 P

5958 -44.42 -17.42 -27 -50.09 3.92 1.75 0 0 P

11000 -41.36 |-20.16| -21.2 -47.99 3.92 271 0 0 P

11000 -47.49 -6.29 -41.2 -54.12 3.92 2.71 0 0 A

16500 -61.16 -34.16 -27 -68.66 3.92 3.58 0 0 P

3720 -42.15 -20.95 -21.2 -47.48 3.92 141 0 0 P

3720 -44.63 -3.43 -41.2 -49.96 3.92 141 0 0 A

5115 -40.07 -18.87 -21.2 -45.55 3.92 1.56 0 0 P

5115 -48.51 -7.31 -41.2 -53.99 3.92 1.56 0 0 A

5180 -46.83 -19.83 -27 -52.21 3.92 1.46 0 0 P

802.11a 5260 -44.65 -17.65 -27 -50.11 3.92 1.54 0 0 P

CH 116 5340 -42 -15 -27 -47.61 3.92 1.69 0 0 P

5580MHz 5812 -43.01 -16.01 -27 -48.62 3.92 1.69 0 0 P

5900 -44.32 -17.32 -27 -50 3.92 1.76 0 0 P

6045 -41.32 -14.32 -27 -46.96 3.92 1.72 0 0 P

7440 -67.05 -45.85 -21.2 -73.67 3.92 2.7 0 0 P

11160 -39.63 -18.43 -21.2 -46.31 3.92 2.76 0 0 P

11160 -46.35 -5.15 -41.2 -53.03 3.92 2.76 0 0 A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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3800 -42.97 | -21.77| -21.2 -48.33 3.92 1.44 0 0 P
3800 -45.66 -4.46 -41.2 -51.02 3.92 1.44 0 0 A
5225 -44.23 | -17.23 -27 -49.63 3.92 1.48 0 0 P
802.11a
5860 -42.01 |-15.01 -27 -47.66 3.92 1.73 0 0 P
CH 140
5938 -42.73 | -15.73 -27 -48.4 3.92 1.75 0 0 P
5700MHz
6020 -46.05 |-19.05 -27 -51.7 3.92 1.73 0 0 P
6175 -44.8 -17.8 -27 -50.37 3.92 1.65 0 0 P
11400 -49.92 |-28.72| -21.2 -56.58 3.92 2.74 0 0 P
1. No other spurious found.
Remark . -
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B34 of B85
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5455.6 -35.48 -14.28 -21.2 -41.11 3.92 1.71 0 0 P
802.11n
5468.4 -31.9 -4.9 -27 -37.51 3.92 1.69 0 0 P
HT20
5457.84 -49.36 -8.16 -41.2 -54.99 3.92 1.71 0 0 A
CH 100
* 5500 17.67 - - 12.1 3.92 1.65 0 0 P
5500MHz
* 5500 13.05 - - 7.48 3.92 1.65 0 0 A
5418.4 -41.44 -20.24 -21.2 -47.12 3.92 1.76 0 0 P
802.11n 5460.16 -44.8 -17.8 -27 -50.43 3.92 1.71 0 0 P
HT20 5418.88 -53.41 -12.21 -41.2 -59.09 3.92 1.76 0 0 A
CH 116 * 5580 20.73 - - 15.18 3.92 1.63 0 0 P
5580MH |« 5580 12.28 - - 6.73 3.92 1.63 0 0 A
5741.06 -41.9 -14.9 -27 -47.48 3.92 1.66 0 0 P
5456.56 -45.4 -24.2 -21.2 -51.03 3.92 1.71 0 0 P
802.11n 5465.2 -46.16 | -19.16 27 -51.78 3.92 1.7 0 0 =
HT20 5456.92 -57.44 -16.24 -41.2 -63.07 3.92 1.71 0 0 A
CH 140 * 5700 16.51 - - 10.95 3.92 1.64 0 0 P
5700MHz | =+ 5700 7.98 - - 2.42 3.92 1.64 0 0 A
5725.31 -31.8 -4.8 -27 -37.37 3.92 1.65 0 0 P
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 B35 of B85
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Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) | (dB) | (P/A)

3667 -42.08 |-20.88| -21.2 -47.4 3.92 1.4 0 0 P

3667 -42.38 | -1.18 | -41.2 -47.7 3.92 1.4 0 0 A

5042 -40.82 | -19.62| -21.2 -46.3 3.92 1.56 0 0 P

5042 4744 | 624 | 412 -52.92 3.92 1.56 0 0 A

5100 -46.81 | -25.61| -21.2 -52.31 3.92 1.58 0 0 P

802.11n 5100 -58.25 |-17.05| -41.2 -63.75 3.92 1.58 0 0 A

HT20 5180 -46.57 | -19.57 27 -51.95 3.92 1.46 0 0 P

CH 100 5271 -44.05 |-17.05 27 -49.54 3.92 1.57 0 0 P

5500MHz 5340 -42.24 | -15.24 27 -47.85 3.92 1.69 0 0 P

5660 -42.12 | -15.12 27 -47.68 3.92 1.64 0 0 P

5729 -43.33 | -16.33 -27 -48.9 3.92 1.65 0 0 P

5958 -44.72 | -17.72 27 -50.39 3.92 1.75 0 0 P

11000 -42.68 | -21.48| -21.2 -49.31 3.92 2.71 0 0 P

11000 -48.14 | -6.94 | -41.2 -54.77 3.92 2.71 0 0 A

3720 -41.84 | -2064| -21.2 -47.17 3.92 1.41 0 0 P

3720 -44.69 | -3.49 | 412 -50.02 3.92 1.41 0 0 A

5116 -39.81 | -18.61| -21.2 -45.29 3.92 1.56 0 0 P

5116 -49.12 | -7.92 | -41.2 -54.6 3.92 1.56 0 0 A

802.11n 5260 4412 | -17.12 27 -49.58 3.92 1.54 0 0 P

HT20 5343 -42.87 | -15.87 27 -48.49 3.92 1.7 0 0 P

CH 116 5813 -43.04 | -16.04 27 -48.65 3.92 1.69 0 0 P

5580MH 5900 -45.17 | -18.17 27 -50.85 3.92 1.76 0 0 P

5980 -45.85 | -18.85 27 -51.51 3.92 1.74 0 0 P

6045 -40.94 | -13.94 27 -46.58 3.92 1.72 0 0 P

11160 -38.76 | -17.56| -21.2 -45.44 3.92 2.76 0 0 P

11160 -4559 | -4.39 | -41.2 -52.27 3.92 2.76 0 0 A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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3800 -43.06 -21.86 -21.2 -48.42 3.92 1.44 0 0 P
3800 -45.59 -4.39 -41.2 -50.95 3.92 1.44 0 0 A
5225 -44.23 -17.23 -27 -49.63 3.92 1.48 0 0 P
802.11n 5860 -42.33 |-15.33 27 -47.98 3.92 1.73 0 0 P
HT20 5938 -42.66 -15.66 -27 -48.33 3.92 1.75 0 0 P
CH 140 6020 -46.55 -19.55 -27 -52.2 3.92 1.73 0 0 P
5700MHz 6175 -45.77 | -18.77 -27 -51.34 3.92 1.65 0 0 P
7610 -67.25 -46.05 -21.2 -73.79 3.92 2.62 0 0 P
11400 -49.3 -28.1 -21.2 -55.96 3.92 2.74 0 0 P
11400 -50.95 -9.75 -41.2 -57.61 3.92 2.74 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B37 of B85
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Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5459.68 -34.71 -13.51 -21.2 -40.34 3.92 1.71 0 0 P
802.11n 5468.8 -28.86 | -1.86 27 -34.47 3.92 1.69 0 0 P
HT40 5460 -48.53 -7.33 -41.2 -54.16 3.92 1.71 0 0 P
CH 102 * 5510 10.09 - - 452 3.92 1.65 0 0 P
S510MHz | « 5510 6.86 - - 1.29 3.92 1.65 0 0 A
5740.745 -47.64 | -20.64 -27 -53.22 3.92 1.66 0 0 P
5448.64 -29.66 -8.46 -21.2 -35.3 3.92 1.72 0 0 P
802.11n 5470 -28.15 -1.15 -27 -33.76 3.92 1.69 0 0 P
HT40 5459.2 -45.62 -4.42 -41.2 -51.25 3.92 1.71 0 0 P
CH 110 * 5550 16.35 - - 10.79 3.92 1.64 0 0 P
5550MHz |« 5550 12.71 - - 7.15 3.92 1.64 0 0 A
5727.2 -43.28 -16.28 -27 -48.85 3.92 1.65 0 0 P
5444.85 -47.3 -26.1 -21.2 -52.94 3.92 1.72 0 0 P
802.11n 5459.9 -48.35 |-27.15| -21.2 -53.98 3.92 1.71 0 0 P
HT40 5445.9 -59.37 -18.17 -41.2 -65.01 3.92 1.72 0 0 A
CH 134 * 5670 14.09 - - 8.53 3.92 1.64 0 0 P
5670MHz | =+ 5670 11.12 - - 5.56 3.92 1.64 0 0 A
5726.15 -28.04 -1.04 -27 -33.61 3.92 1.65 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B38 of B85
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Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
3673 -42.32 | -21.12 -21.2 -47.64 3.92 14 0 0 P
802.11n
3673 -42.89 -1.69 -41.2 -48.21 3.92 14 0 0 A
HT40
5350 -42.7 -15.7 -27 -48.33 3.92 1.71 0 0 P
CH 102
5350 -47.94 -6.74 -41.2 -53.57 3.92 1.71 0 0 A
5510MHz
11020 -54.62 |-33.42 -21.2 -61.26 3.92 2.72 0 0 P
3700 -42.07 |-20.87 -21.2 -47.4 3.92 141 0 0 P
802.11n 3700 -42.81 -1.61 -41.2 -48.14 3.92 141 0 0 A
HT40 5139 -41.97 | -20.77 -21.2 -47.41 3.92 1.52 0 0 P
CH 110 5961 -41.71 | -14.71 -27 -47.38 3.92 1.75 0 0 P
5550MHz 11100 -42.87 | -21.67 | -21.2 -49.54 3.92 2.75 0 0 P
11100 -47.49 -6.29 -41.2 -54.16 3.92 2.75 0 0 A
802.11n 3778 -42.73 | -21.53 -21.2 -48.08 3.92 1.43 0 0 P
HT40 3778 -43.71 -2.51 -41.2 -49.06 3.92 1.43 0 0 A
CH 134 7560 -68.26 | -47.06 -21.2 -74.83 3.92 2.65 0 0 P
5670MHz 11340 -52.31 |-31.11 -21.2 -58.98 3.92 2.75 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B39 of B85
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5453.92 -32 -10.8 -21.2 -37.63 3.92 1.71 0 0 P
802.11ac 5469.52 -31.3 -4.3 27 -36.91 3.92 1.69 0 0 P
VHT80 5459.68 -42.59 -1.39 -41.2 -48.22 3.92 1.71 0 0 A
CH 106 * 5530 6.46 - - 0.9 3.92 1.64 0 0 P
5530MHz | * 5530 4.22 - - -1.34 3.92 1.64 0 0 A
5726.885 -47.55 -20.55 -27 -53.12 3.92 1.65 0 0 P
5458.85 -30.36 -9.16 -21.2 -35.99 3.92 1.71 0 0 P
802.11ac 5466.2 -28.11 -1.11 -27 -33.73 3.92 1.7 0 0 P
VHT80 5458.5 -42.28 -1.08 -41.2 -47.91 3.92 1.71 0 0 A
CH 122 * 5610 13.1 - - 7.55 3.92 1.63 0 0 P
5610MHz | =+ 5610 10.85 - - 5.3 3.92 1.63 0 0 A
5725.1 -28.49 -1.49 -27 -34.06 3.92 1.65 0 0 P
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B40 of B85
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) (dB) | (dB) (dB) | (PIA)
802.11ac 3687 -41.97 | -20.77 -21.2 -47.29 3.92 14 0 0 P
VHTS80 3687 -42.58 -1.38 -41.2 -47.9 3.92 14 0 0 A
CH 106
11060 -60.05 | -38.85 -21.2 -66.7 3.92 2.73 0 0 P
5530MHz
802.11ac 3740 -41.92 | -20.72 -21.2 -47.26 3.92 1.42 0 0 P
VHTS80 3740 -42.53 -1.33 -41.2 -47.87 3.92 1.42 0 0 A
CH 122
11220 -50.11 | -28.91 -21.2 -56.8 3.92 2.77 0 0 P
5610MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B41 of B85
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Band 3 - Straddle Channel
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5402.65 -45.77 | -2457| -21.2 -51.47 3.92 1.78 0 0 P
5470 -47.8 -20.8 -27 -53.41 3.92 1.69 0 0 P
802.11a
5403.04 -57.15 |-15.95| -41.2 -62.85 3.92 1.78 0 0 A
CH 144
* 5720 19.58 - - 14.01 3.92 1.65 0 0 P
5720MHz
* 5720 11.87 - - 6.3 3.92 1.65 0 0 A
5883.5 -41.78 | -14.78 -27 -47.45 3.92 1.75 0 0 P
1. No other spurious found.
Remark . -
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B42 of B85
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
3813 -43.04 -21.84 -21.2 -48.4 3.92 1.44 0 0 P
3813 -44.43 -3.23 -41.2 -49.79 3.92 1.44 0 0 A
5243 -42.22 -15.22 -27 -47.65 3.92 151 0 0 P
5320 -47.61 -20.61 -27 -53.19 3.92 1.66 0 0 P
802.11a 5958 -42.89 | -15.89 -27 -48.56 3.92 1.75 0 0 P
CH 144 6040 -45.14 -18.14 -27 -50.78 3.92 1.72 0 0 P
5720MHz 6120 -46.31 | -19.31 -27 -51.91 3.92 1.68 0 0 P
6197 -42.09 -15.09 -27 -47.64 3.92 1.63 0 0 P
7626 -66.86 |-45.66| -21.2 -73.41 3.92 2.63 0 0 P
11440 -44.95 -23.75 -21.2 -51.61 3.92 2.74 0 0 P
11440 -50.43 -9.23 -41.2 -57.09 3.92 2.74 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO |Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5403.04 -44.69 | -23.49| -21.2 -50.39 3.92 1.78 0 0 P
802.11n 5468.95 -46.53 | -19.53 -27 -52.14 3.92 1.69 0 0 P
HT20 5397.58 -56.97 | -15.77| -41.2 -62.68 3.92 1.79 0 0 A
CH 144 * 5720 21.55 - - 15.98 3.92 1.65 0 0 P
5720MHz | * 5720 13.01 - - 7.44 3.92 1.65 0 0 A
5878.5 -42.21 | -15.21 -27 -47.87 3.92 1.74 0 0 P
1. No other spurious found.
Remark . -
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
3813 -43.5 -22.3 -21.2 -48.86 3.92 1.44 0 0 P
3813 -46.41 -5.21 -41.2 -51.77 3.92 1.44 0 0 A
5244 -40.88 | -13.88 -27 -46.31 3.92 1.51 0 0 P
802.11n
5959 -42.23 | -15.23 -27 -47.9 3.92 1.75 0 0 P
HT20
6040 4477 | -17.77 -27 -50.41 3.92 1.72 0 0 P
CH 144
6197 -41.82 | -14.82 -27 -47.37 3.92 1.63 0 0 P
5720MHz
7626 -66.21 | -45.01| -21.2 -72.76 3.92 2.63 0 0 P
11440 -43.93 | -22.73| -21.2 -50.59 3.92 2.74 0 0 P
11440 -50.45 -9.25 -41.2 -57.11 3.92 2.74 0 0 A
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO |Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5406.94 -46.87 |-25.67| -21.2 -52.57 3.92 1.78 0 0 P
802.11n 5468.56 -46.38 | -19.38 27 -51.99 3.92 1.69 0 0 P
HT40 5404.21 -57.88 |-16.68| -41.2 -63.58 3.92 1.78 0 0 A
CH 142 * 5710 18.27 - - 12.7 3.92 1.65 0 0 P
5710MHz | =« 5710 15.01 - - 9.44 3.92 1.65 0 0 A
5852.5 -36.14 -9.14 -27 -41.78 3.92 1.72 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
3807 -43.2 -22 -21.2 -48.56 3.92 1.44 0 0 P
802.11n 3807 4405 | -2.85 | -41.2 -49.41 3.92 1.44 0 0 A
HT40 6020 -44.61 -17.61 -27 -50.26 3.92 1.73 0 0 P
CH 142 7613 -65.88 -44.68 -21.2 -72.42 3.92 2.62 0 0 P
5710MHz 11420 -47.67 | -26.47| -21.2 -54.33 3.92 2.74 0 0 P
11420 -53.26 -12.06 -41.2 -59.92 3.92 2.74 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B45 of B85

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5457.64 -37.32 |-16.12| -21.2 -42.95 3.92 1.71 0 0 P
802.11ac 5469.73 -37.2 -10.2 -27 -42.81 3.92 1.69 0 0 P
VHT80 5459.98 -49.59 -8.39 -41.2 -55.22 3.92 1.71 0 0 A
CH 138 * 5690 14.45 - - 8.89 3.92 1.64 0 0 P
5690MHz | * 5690 12.11 - - 6.55 3.92 1.64 0 0 A
5854 -29.67 -2.67 -27 -35.31 3.92 1.72 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11ac 3793 -4258 |-21.38| -21.2 -47.94 3.92 1.44 0 0 P
VHT80 3793 -43.56 -2.36 -41.2 -48.92 3.92 1.44 0 0 A
CH 138 2.74 0 0 P
11380 -50.74 |-29.54| -21.2 -57.4 3.92
5690MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

5GHz WIFI 802.11n HT40 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5GHz
802.11n

39626 -58.85 -37.65 -21.2 -66.56 3.92 3.79 0 0 P
HT40
SHF

1. No other spurious found.
Remark 2. All results are PASS against limit line.

3. Super High Frequency (SHF)

Emission below 1GHz

5GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
1 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
38.64 -71.01 |-1581| -55.2 -80.5 3.92 0.87 0 4.7 P
5GHz 144.21 -76.29 -24.59 -51.7 -85.89 3.92 0.98 0 4.7 P
802.11n 2514 -79.9 -30.7 -49.2 -89.62 3.92 1.1 0 4.7 P
HT40 375.6 -79.49 -30.29 -49.2 -89.29 3.92 1.18 0 4.7 P
LF 945.4 -68.58 |-19.38| -49.2 -78.84 3.92 1.64 0 4.7 P
966.4 -79.24 -38.04 -41.2 -89.54 3.92 1.68 0 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5052.85 -38.1 -16.9 -21.2 -49.86 7.14 1.61 3.01 0 P
802.11a 5149.45 -50.13 | -8.93 | -41.2 -61.83 7.14 155 | 3.01 0 A
CH 52 * 5260 21.49 - - 9.75 7.14 1.59 3.01 0 P
5260MHz * 5260 17.43 - - 5.69 7.14 1.59 3.01 0 A
(Ant 0) 5374.08 -35.6 | -14.4 | -21.2 | -4755 | 7.14 1.8 | 3.01 0 P
5370.72 -47.64 -6.44 -41.2 -59.58 7.14 1.79 3.01 0 A
5102.9 -36.7 -15.5 -21.2 -48.42 7.14 1.57 3.01 0 P
802.11a 5096.95 4761 | -6.41 | -41.2 -59.34 7.14 158 | 3.01 0 A
CH 52 * 5260 19.84 - - 8.15 7.14 1.54 3.01 0 P
5260MHz * 5260 15.69 - - 4 7.14 1.54 3.01 0 A
(Ant 1) 5422.8 -37.74 -16.54 -21.2 -49.65 7.14 1.76 3.01 0 P
5416.32 -50.03 -8.83 -41.2 -61.94 7.14 1.76 3.01 0 A
5060.9 -38.94 -17.74 -21.2 -50.71 7.14 1.62 3.01 0 P
802.11a 5061.95 -51.16 | -9.96 | -41.2 -62.93 7.14 1.62 | 3.01 0 A
CH 60 * 5300 19.58 - - 7.75 7.14 1.68 3.01 0 P
5300MHz * 5300 15.49 - - 3.66 7.14 1.68 3.01 0 A
(Ant 0) 5377.2 -32.99 -11.79 -21.2 -44.95 7.14 1.81 3.01 0 P
5373.36 -45.16 -3.96 -41.2 -57.11 7.14 1.8 3.01 0 A
5138.6 -36.25 -15.05 -21.2 -47.92 7.14 1.52 3.01 0 P
802.11a 5143.15 -47.85 | -6.65 | -41.2 -59.51 7.14 151 | 3.01 0 A
CH 60 * 5300 19.35 - - 7.57 7.14 1.63 3.01 0 P
5300MHz * 5300 15 - - 3.22 7.14 1.63 3.01 0 A
(Ant 1) 5357.04 -37.6 | -16.4 | -21.2 | -49.47 | 7.4 1.72 | 3.01 0 P
5353.68 -49.31 -8.11 -41.2 -61.18 7.14 1.72 3.01 0 A
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802.11a * 5320 18.7 - - 6.84 7.14 1.71 3.01 0 P
CH 64 * 5320 14.69 - - 2.83 7.14 1.71 3.01 0 A
5320MHz 5404 -33.7 -12.5 -21.2 -45.68 7.14 1.83 3.01 0 P
(Ant 0) 5394.24 -45.45 -4.25 -41.2 -57.43 7.14 1.83 3.01 0 A
802.11a * 5320 18.01 - - 6.2 7.14 1.66 3.01 0 P
CH 64 * 5320 13.84 - - 2.03 7.14 1.66 3.01 0 A
5320MHz 5351.04 -36.51 -15.31 -21.2 -48.37 7.14 1.71 3.01 0 P
(Ant 1) 5351.36 -49.09 | -7.89 | -41.2 -60.95 | 7.14 1.71 | 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
4821 -37.92 |-16.72| -21.2 -49.73 7.14 1.66 3.01 0 P
802.11a
4821 -42.18 -0.98 -41.2 -53.99 7.14 1.66 3.01 0 A
CH 52
5479 -31.51 -4.51 -27 -43.39 7.14 1.73 3.01 0 P
5260MHz
5698 -35.09 -8.09 -27 -46.93 7.14 1.69 3.01 0 P
(Ant 0)
10520 -35.29 -8.29 -27 -48.11 7.14 2.67 3.01 0 P
3507 -39.8 -12.8 -27 450.05 7.14 1.38 3.01 0 P
802.11a 4821 -37.71 |-16.51| -21.2 -49.47 7.14 1.61 3.01 0 P
CH 52 4821 -42.41 -1.21 -41.2 -54.17 7.14 1.61 3.01 0 A
5260MHz 5479 -39.84 |-12.84 -27 -51.67 7.14 1.68 3.01 0 P
(Ant 1) 10520 -43.9 | -16.9 -27 -55.97 | 7.14 1.92 | 3.01 0 P
15780 -51.46 |-30.26| -21.2 -64.12 7.14 251 3.01 0 P
4858 -40.57 |-19.37| -21.2 -52.3 7.14 1.58 3.01 0 P
4858 -45.1 -3.9 -41.2 -56.83 7.14 1.58 3.01 0 A
802.11a 5521 -345 -7.5 -27 -46.34 7.14 1.69 3.01 0 P
CH 60 5741 -38.46 | -11.46 -27 -50.32 7.14 1.71 3.01 0 P
5300MHz 7066 -52.18 |-25.18 -27 -65.09 7.14 2.76 3.01 0 P
(Ant 0) 10600 -35.51 |-1431| -21.2 -48.35 7.14 2.69 3.01 0 P
10600 -41.96 -0.76 -41.2 -54.8 7.14 2.69 3.01 0 A
15900 -4459 |-2339| -21.2 -58.03 7.14 3.29 3.01 0 P
3533 -39.73 | -12.73 -27 -51.26 7.14 1.38 3.01 0 P
802.11a
4858 -38.43 |-17.23| -21.2 -50.11 7.14 1.53 3.01 0 P
CH 60
4858 -42.49 -1.29 -41.2 -54.17 7.14 1.53 3.01 0 A
5300MHz
5521 -38.75 -11.75 -27 -50.54 7.14 1.64 3.01 0 P
(Ant 1)
10600 -4453 |-23.33| -21.2 -57.32 7.14 2.64 3.01 0 P
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4876 -41.71 -20.51 -21.2 -53.4 7.14 1.54 3.01 0 P
4876 -45.79 -4.59 -41.2 -57.48 7.14 1.54 3.01 0 A
802.11a 5542 -35.56 | -8.56 27 -47.4 7.14 1.69 3.01 0 P
CH 64 5763 -39.63 -12.63 -27 -51.5 7.14 1.72 3.01 0 P
5320MHz 7088 -51.95 |-24.95 -27 -64.88 7.14 2.78 3.01 0 P
(Ant 0) 10640 -36.16 -14.96 -21.2 -49.03 7.14 2.72 3.01 0 P
10640 -42.27 -1.07 -41.2 -55.14 7.14 2.72 3.01 0 A
15960 -49 -27.8 -21.2 -62.45 7.14 3.3 3.01 0 P
3547 -38.83 -11.83 -27 -50.37 7.14 1.39 3.01 0 P
802.11a 4876 -39.32 | -18.12 -21.2 -50.96 7.14 1.49 3.01 0 P
CH 64 4876 -43.72 -2.52 -41.2 -55.36 7.14 1.49 3.01 0 A
5320MHz 5480 -39.87 -12.87 -27 -51.69 7.14 1.67 3.01 0 P
(Ant 1) 5542 -40.24 | -13.24 -27 -52.03 | 7.14 164 | 3.1 0 P
10640 -46.47 -25.27 -21.2 -59.29 7.14 2.67 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5040.95 -38.62 |-17.42| -21.2 -50.38 7.14 1.61 3.01 0 P
802.11n
5148.4 -50.17 -8.97 -41.2 -61.88 7.14 1.56 3.01 0 A
HT20
* 5260 22.61 - - 10.87 7.14 1.59 3.01 0 P
CH 52
* 5260 17.92 - - 6.18 7.14 1.59 3.01 0 A
5260MHz
5371.68 -35.53 -14.33 -21.2 -47.48 7.14 1.8 3.01 0 P
(Ant 0)
5367.84 -47.69 -6.49 -41.2 -59.63 7.14 1.79 3.01 0 A
5101.15 -36.88 -15.68 -21.2 -48.6 7.14 1.57 3.01 0 P
802.11n
5101.5 -47.84 -6.64 -41.2 -59.56 7.14 1.57 3.01 0 A
HT20
* 5260 20.66 - - 8.97 7.14 1.54 3.01 0 P
CH 52
* 5260 16.79 - - 51 7.14 1.54 3.01 0 A
5260MHz
5414.88 -36.38 |-15.18| -21.2 -48.29 7.14 1.76 3.01 0 P
(Ant 1)
5414.16 -50.01 -8.81 -41.2 -61.92 7.14 1.76 3.01 0 A
5029.05 -38.87 |-17.67| -21.2 -50.62 7.14 1.6 3.01 0 P
802.11n
5148.05 -51.61 -10.41 -41.2 -63.32 7.14 1.56 3.01 0 A
HT20
* 5300 18.72 - - 6.89 7.14 1.68 3.01 0 P
CH 60
* 5300 14.21 - - 2.38 7.14 1.68 3.01 0 A
5300MHz
5376.48 -34.78 -13.58 -21.2 -46.73 7.14 1.8 3.01 0 P
(Ant 0)
5375.52 -46.64 -5.44 -41.2 -58.59 7.14 1.8 3.01 0 A
5141.4 -37.86 -16.66 -21.2 -49.53 7.14 1.52 3.01 0 P
802.11n
5137.9 -49.48 -8.28 -41.2 -61.15 7.14 1.52 3.01 0 A
HT20
* 5300 15.44 - - 3.66 7.14 1.63 3.01 0 P
CH 60
* 5300 12.35 - - 0.57 7.14 1.63 3.01 0 A
5300MHz
5353.92 -39.1 -17.9 -21.2 -50.97 7.14 1.72 3.01 0 P
(Ant 1)
5354.64 -51.19 -9.99 -41.2 -63.06 7.14 1.72 3.01 0 A
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802.11n * 5320 17.92 - - 6.06 7.14 1.71 3.01 0 P
HT20
* 5320 14.09 - - 2.23 7.14 1.71 3.01 0 A
CH 64
5368.48 -35.11 -13.91 -21.2 -47.05 7.14 1.79 3.01 0 P
5320MHz
(Ant 0) 5397.76 -47.19 | -5.99 -41.2 -59.18 7.14 1.84 3.01 0 A
802.11n * 5320 15.26 - - 3.45 7.14 1.66 3.01 0 P
HT20
* 5320 11.6 - - -0.21 7.14 1.66 3.01 0 A
CH 64
5355.52 -38.31 -17.11 -21.2 -50.18 7.14 1.72 3.01 0 P
5320MHz
(Ant 1) 5353.92 -50.88 | -9.68 -41.2 -62.75 7.14 1.72 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO (Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/IA)
802.11n 4822 -37.77 |-16.57| -21.2 -49.58 7.14 1.66 3.01 0 p
HT20 4822 -41.95 -0.75 -41.2 -53.76 7.14 1.66 3.01 0 A
CH 52 5479 -31.35 -4.35 -27 -43.23 7.14 1.73 3.01 0 P
5260MHz 5698 -33.87 -6.87 -27 -45.71 7.14 1.69 3.01 0 P
(Ant 0) 10520 -35.3 -8.3 -27 -48.12 | 7.14 267 | 3.01 0 P
3507 -39.17 | -12.17 -27 -50.7 7.14 1.38 3.01 0 P
802.11n
4821 -37.65 |-16.45| -21.2 -49.41 7.14 1.61 3.01 0 P
HT20
4821 -42.01 -0.81 -41.2 -53.77 7.14 1.61 3.01 0 A
CH 52
5479 -39.01 |-12.01 -27 -50.84 7.14 1.68 3.01 0 P
5260MHz
10520 -41.98 |-14.98 -27 -54.75 7.14 2.62 3.01 0 P
(Ant 1)
15780 -50.15 |-28.95| -21.2 -63.51 7.14 3.21 3.01 0 P
4858 -41.36 |-20.16| -21.2 -53.09 7.14 1.58 3.01 0 P
4858 -46.66 -5.46 -41.2 -58.39 7.14 1.58 3.01 0 A
802.11n
5521 -35.7 -8.7 -27 -47.54 7.14 1.69 3.01 0 P
HT20
5741 -40.6 -13.6 -27 -52.46 7.14 1.71 3.01 0 P
CH 60
7066 -52.31 |-25.31 -27 -65.22 7.14 2.76 3.01 0 P
5300MHz
10600 -36.96 |-15.76 | -21.2 -49.8 7.14 2.69 3.01 0 P
(Ant 0)
10600 -42.36 -1.16 -41.2 -55.2 7.14 2.69 3.01 0 A
15900 -47.97 | -26.77| -21.2 -61.41 7.14 3.29 3.01 0 P
3533 -39.94 | -12.94 -27 -51.47 7.14 1.38 3.01 0 P
802.11n
4858 -40.67 |-19.47| -21.2 -52.35 7.14 1.53 3.01 0 P
HT20
4858 -45.28 -4.08 -41.2 -56.96 7.14 1.53 3.01 0 A
CH 60
5460 -42.14 -15.14 -27 -54 7.14 1.71 3.01 0 P
5300MHz
5521 -41.93 | -14.93 -27 -53.72 7.14 1.64 3.01 0 P
(Ant 1)
10600 -46.54 |-2534| -21.2 -59.33 7.14 2.64 3.01 0 P
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4877 -42.28 | -21.08 -21.2 -53.97 7.14 1.54 3.01 0 P
802.11n 4877 -47.42 -6.22 -41.2 -50.11 7.14 1.54 3.01 0 A
HT20 5542 -36.65 -9.65 -27 -48.49 7.14 1.69 3.01 0 P
CH 64 5763 -40.87 | -13.87 -27 -52.74 7.14 1.72 3.01 0 P
5320MHz 7088 -51.63 | -24.63 -27 -64.56 7.14 2.78 3.01 0 P
(Ant 0) 10640 -37.83 | -16.63 -21.2 -50.7 7.14 2.72 3.01 0 P
10640 -42.44 -1.24 -41.2 -55.31 7.14 2.72 3.01 0 A
3547 -38.82 | -11.82 -27 -50.36 7.14 1.39 3.01 0 P
802.11n
4877 -42.22 | -21.02 -21.2 -53.86 7.14 1.49 3.01 0 P
HT20
4877 -47.3 -6.1 -41.2 -58.94 7.14 1.49 3.01 0 A
CH 64
5480 -41.53 | -14.53 -27 -53.35 7.14 1.67 3.01 0 P
5320MHz
5542 -42.56 | -15.56 -27 -54.35 7.14 1.64 3.01 0 P
(Ant 1)
10640 -48.37 | -27.17 -21.2 -61.19 7.14 2.67 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5135.1 -36.68 -15.48 -21.2 -48.41 7.14 1.58 3.01 0 P
802.11n
5147 -48.83 -7.63 -41.2 -60.54 7.14 1.56 3.01 0 A
HT40
* 5270 21.13 - - 9.36 7.14 1.62 3.01 0 P
CH 54
* 5270 17.74 - - 5.97 7.14 1.62 3.01 0 A
5270MHz
5366.16 -27.84 -6.64 -21.2 -39.78 7.14 1.79 3.01 0 P
(Ant 0)
5351.28 -42.28 -1.08 -41.2 -54.19 7.14 1.76 3.01 0 A
5148.75 -36.53 -15.33 -21.2 -48.19 7.14 151 3.01 0 P
802.11n
5124.95 -47.34 -6.14 -41.2 -59.04 7.14 1.55 3.01 0 A
HT40
* 5270 20.23 - - 8.51 7.14 1.57 3.01 0 P
CH 54
* 5270 17.59 - - 5.87 7.14 1.57 3.01 0 A
5270MHz
5356.56 -33.19 | -11.99| -21.2 -45.06 7.14 1.72 3.01 0 P
(Ant 1)
5353.44 -45.19 -3.99 -41.2 -57.06 7.14 1.72 3.01 0 A
5109.55 -39.55 -18.35 -21.2 -51.31 7.14 1.61 3.01 0 P
802.11n
5056 -51.05 -9.85 -41.2 -62.81 7.14 1.61 3.01 0 A
HT40
* 5310 14.53 - - 2.69 7.14 1.69 3.01 0 P
CH 62
* 5310 11.69 - - -0.15 7.14 1.69 3.01 0 A
5310MHz
5353.92 -27.26 -6.06 -21.2 -39.18 7.14 1.77 3.01 0 P
(Ant 0)
5350.56 -41.72 -0.52 -41.2 -53.63 7.14 1.76 3.01 0 A
5088.55 -38.97 -17.77 -21.2 -50.7 7.14 1.58 3.01 0 P
802.11n
5144.55 -49.89 -8.69 -41.2 -61.55 7.14 151 3.01 0 A
HT40
* 5310 13.72 - - 1.93 7.14 1.64 3.01 0 P
CH 62
* 5310 11.42 - - -0.37 7.14 1.64 3.01 0 A
5310MHz
5352.96 -30.47 -9.27 -21.2 -42.33 7.14 1.71 3.01 0 P
(Ant 1)
5350.56 -43.09 -1.89 -41.2 -54.95 7.14 1.71 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11n
HT40 10540 -34.55 -7.55 -27 -47.38 7.14 2.68 3.01 0 P
CH 54
5270MHz 15810 4682 |-2562 -21.2 | -60.23 | 7.14 | 326 | 3.01 0 p
(Ant 0)
802.11n 3513 -39.63 | -12.63 -27 -51.16 7.14 1.38 3.01 0 P
HT40
CH 54 10540 -41.21 -14.21 -27 -53.99 7.14 2.63 3.01 0 P
5270MHz
15810 -51.04 -29.84 -21.2 -64.4 7.14 3.21 3.01 0 P
(Ant 1)
802.11n 7077 -51.26 -24.26 -27 -64.18 7.14 2.77 3.01 0 P
HT40
CH 62 10620 -42.17 -20.97 -21.2 -55.03 7.14 2.71 3.01 0 P
5310MHz
10620 -46.19 -4.99 -41.2 -59.05 7.14 2.71 3.01 0 A
(Ant 0)
802.11n
HT40 3540 -39.93 | -12.93 -27 -51.46 7.14 1.38 3.01 0 P
CH 62
5310MHz 10620 5279 |-31.59 -212 | -65.6 | 7.14 | 2.66 | 3.01 0 P
(Ant 1)
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5038.85 -38.9 -17.7 -21.2 -50.66 7.14 1.61 3.01 0 P
802.11ac
5144.9 -48.95 -7.75 -41.2 -60.66 7.14 1.56 3.01 0 A
VHT80
* 5290 10.4 - - -1.4 7.14 1.65 3.01 0 P
CH 58
* 5290 8.13 - - -3.67 7.14 1.65 3.01 0 A
5290MHz
5364.24 -32.8 -11.6 -21.2 -44.73 7.14 1.78 3.01 0 P
(Ant 0)
5354.88 -42.79 -1.59 -41.2 -54.71 7.14 1.77 3.01 0 A
5136.15 -38.88 |-17.68| -21.2 -50.56 7.14 1.53 3.01 0 P
802.11ac
5147.35 -48.38 -7.18 -41.2 -60.04 7.14 151 3.01 0 A
VHT80
* 5290 8.78 - - -2.97 7.14 1.6 3.01 0 P
CH 58
* 5290 7.78 - - -3.97 7.14 1.6 3.01 0 A
5290MHz
5363.52 -3491 | -13.71| -21.2 -46.79 7.14 1.73 3.01 0 P
(Ant 1)
5351.52 -44.51 -3.31 -41.2 -56.37 7.14 1.71 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/A)
802.11ac
VHT80 7055 -46.8 -19.8 -27 -59.7 7.14 2.75 3.01 0 P
CH 58
5290MHz 10580 4949 | 2249 27 | 6233 | 7.4 | 2.69 | 301 0 p
(Ant 0)
802.11ac
VHTS0 3526 -39.2 -12.2 -27 -50.73 7.14 1.38 3.01 0 P
CH 58
5290MHz 10580 5507 |-2807| -27 | -67.86 | 7.14 | 264 | 301 0 P
(Ant 1)

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
5458.32 -39.92 -18.72 -21.2 -51.79 7.1 1.76 3.01 0 P
802.11a
5462.8 -39.11 -12.11 -27 -50.97 7.1 1.75 3.01 0 P
CH 100
5458.96 -51.73 -10.53 -41.2 -63.6 7.1 1.76 3.01 0 A
5500MHz
* 5500 15.03 - - 3.22 7.1 1.7 3.01 0 P
(Ant 0)
* 5500 11.11 - - -0.7 7.1 1.7 3.01 0 A
5427.6 -38.44 -17.24 -21.2 -50.3 7.1 1.75 3.01 0 P
802.11a
5467.76 -39.35 -12.35 -27 -51.15 7.1 1.69 3.01 0 P
CH 100
5417.04 -50.71 -9.51 -41.2 -62.58 7.1 1.76 3.01 0 A
5500MHz
* 5500 15.62 - - 3.86 7.1 1.65 3.01 0 P
(Ant 1)
* 5500 11.6 - - -0.16 7.1 1.65 3.01 0 A
5424.4 -43.17 -21.97 -21.2 -55.09 7.1 1.81 3.01 0 P
802.11a 5469.04 -42.55 |-15.55 27 -54.4 7.1 1.74 | 3.01 0 =
CH 116 5457.28 -55.31 -14.11 -41.2 -67.18 7.1 1.76 3.01 0 A
5580MHz * 5580 15.14 - - 3.35 7.1 1.68 3.01 0 P
(Ant 0) * 5580 11.29 - - -0.5 7.1 1.68 | 3.01 0 A
5728.145 -44.84 -17.84 -27 -56.65 7.1 1.7 3.01 0 P
5416.72 -41.17 -19.97 -21.2 -53.04 7.1 1.76 3.01 0 P
802.11a 5469.04 -43.64 -16.64 -27 -55.44 7.1 1.69 3.01 0 P
CH 116 5422 -52.73 -11.53 -41.2 -64.6 7.1 1.76 3.01 0 A
5580MHz * 5580 14.38 - - 2.64 7.1 1.63 3.01 0 P
(Ant 1) * 5580 10.56 - - -1.18 7.1 1.63 | 3.01 0 A
5739.485 -42.22 -15.22 -27 -53.99 7.1 1.66 3.01 0 P
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802.11a * 5700 21.62 - - 9.82 7.1 1.69 3.01 0 P
CH 140
* 5700 17.62 - - 5.82 7.1 1.69 3.01 0 A
5700MHz
(Ant 0) 5725.24 -30.72 | -3.72 -27 -42.53 7.1 1.7 3.01 0 P
802.11a * 5700 21.77 - - 10.02 7.1 1.64 3.01 0 P
CH 140
* 5700 18.33 - - 6.58 7.1 1.64 3.01 0 A
5700MHz
(Ant 1) 5725.72 -31.19 -4.19 -27 -42.95 7.1 1.65 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11a 7330 -53.09 |-31.89| -21.2 | -66.03 7.1 283 | 3.01 0 P
CH 100
11000 -43.3 -22.1 -21.2 -56.17 7.1 2.76 3.01 0 P
5500MHz
(Ant 0) 16500 -46.73 -19.73 -27 -60.47 7.1 3.63 3.01 0 P
3667 -37.23 |-16.03 -21.2 -48.74 7.1 1.4 3.01 0 P
802.11a
3667 -41.25 -0.05 -41.2 -49.75 7.1 1.4 0 0 A
CH 100
5042 -38.37 -17.17 -21.2 -50.04 7.1 1.56 3.01 0 P
5500MHz
5042 -42.1 -0.9 -41.2 -53.77 7.1 1.56 3.01 0 A
(Ant 1)
11000 -52.53 -31.33 -21.2 -65.35 7.1 2.71 3.01 0 P
802.11a 7440 -55.34 |-34.14| -21.2 -68.2 7.1 275 | 3.01 0 P
CH 116
11160 -45.12 -23.92 -21.2 -58.04 7.1 2.81 3.01 0 P
5580MHz
(Ant 0) 16740 -42.03 | -15.03 -27 -55.82 7.1 3.68 3.01 0 P
3720 -36.73 -15.53 -21.2 -48.25 7.1 1.41 3.01 0 P
3720 -41.3 -0.1 -41.2 -49.81 7.1 1.41 0 0 A
802.11a
5115 -38.98 -17.78 -21.2 -50.65 7.1 1.56 3.01 0 P
CH 116
5115 -42.04 -0.84 -41.2 -53.71 7.1 1.56 3.01 0 A
5580MHz
5812 -40.67 -13.67 -27 -52.47 7.1 1.69 3.01 0 P
(Ant 1)
6045 -40.84 -13.84 -27 -52.67 7.1 1.72 3.01 0 P
11160 -55.37 -34.17 -21.2 -68.24 7.1 2.76 3.01 0 P
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3800 -41.35 |-20.15 -21.2 -52.95 7.1 1.49 3.01 0 P
802.11a 3800 -42.99 | -1.79 -41.2 -54.59 7.1 1.49 3.01 0 A
CH 140 7594 -52.4 -31.2 -21.2 -65.18 7.1 2.67 3.01 0 P
5700MHz 11400 -41.9 -20.7 -21.2 -54.8 7.1 2.79 3.01 0 P
(Ant 0) 11400 -46.97 | -5.77 -41.2 -59.87 7.1 2.79 3.01 0 A
17100 -31.68 -4.68 -27 -45.33 7.1 3.54 3.01 0 P
3799.962 -37.39 -16.19 -21.2 -48.94 7.1 1.44 3.01 0 P
3799.962 -41.58 -0.38 -41.2 -50.12 7.1 1.44 0 0 A
802.11a 5225 -37.95 -10.95 -27 -49.54 7.1 1.48 3.01 0 P
CH 140 5937 -35.26 -8.26 -27 -47.12 7.1 1.75 3.01 0 P
5700MHz 6020 -40.66 -13.66 -27 -52.5 7.1 1.73 3.01 0 P
(Ant 1) 6175 -41.03 | -14.03 -27 -52.79 7.1 1.65 3.01 0 P
7605 -61.08 | -39.88 -21.2 -73.81 7.1 2.62 3.01 0 P
11400 -47.59 -26.39 -21.2 -60.44 7.1 2.74 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/IA)
802.11n 5457.04 -38.6 -17.4 | -21.2 | -50.47 7.1 1.76 | 3.01 0 P
HT20 5464.08 -38.57 -11.57 -27 -50.43 7.1 1.75 3.01 0 P
CH 100 5457.36 -51.13 -9.93 -41.2 -63 7.1 1.76 3.01 0 A
5500MHz | * 5500 16.83 - - 5.02 7.1 1.7 3.01 0 P
(Ant0) | = 5500 12.36 - - 0.55 7.1 1.7 | 3.01 0 A
802.11n 5422.32 -38.62 |-17.42| -21.2 -50.49 7.1 1.76 3.01 0 P
HT20 5470 -37.2 -10.2 -27 -49 7.1 1.69 3.01 0 P
CH 100 5422.16 -50.66 -9.46 -41.2 -62.53 7.1 1.76 3.01 0 A
5500MHz | = 5500 15.82 - - 4.06 7.1 1.65 3.01 0 P
(Ant1) | = 5500 11.85 - - 0.09 7.1 1.65 | 3.01 0 A
5370.88 -43.75 -22.55 -21.2 -55.65 7.1 1.79 3.01 0 P
802.11n
5469.28 -43.06 -16.06 -27 -54.91 7.1 1.74 3.01 0 P
HT20
5455.84 -55.39 -14.19 -41.2 -67.26 7.1 1.76 3.01 0 A
CH 116
* 5580 15.93 - - 4.14 7.1 1.68 3.01 0 P
5580MHz
* 5580 11.53 - - -0.26 7.1 1.68 3.01 0 A
(Ant 0)
5757.125 -44.09 -17.09 -27 -55.91 7.1 1.71 3.01 0 P
5416.24 -40.87 -19.67 -21.2 -52.74 7.1 1.76 3.01 0 P
802.11n
5464.96 -42.89 -15.89 -27 -54.7 7.1 1.7 3.01 0 P
HT20
5416.96 -52.95 -11.75 -41.2 -64.82 7.1 1.76 3.01 0 A
CH 116
* 5580 14.35 - - 2.61 7.1 1.63 3.01 0 P
5580MHz
* 5580 11.4 - - -0.34 7.1 1.63 3.01 0 A
(Ant 1)
5746.1 -42.3 -15.3 -27 -54.07 7.1 1.66 3.01 0 P
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802.11n 5700 22.69 - - 10.89 7.1 1.69 3.01 0 P
HT20
CH 140 5700 17.86 - - 6.06 7.1 1.69 3.01 0 A
5700MHz
(Ant 0) 5725.64 -28.4 -1.4 -27 -40.21 7.1 1.7 3.01 0 P
802.1n 5700 21.23 . - 948 | 71 | 164 | 30L | 0 | P
HT20
CH 140 5700 18.02 - - 6.27 7.1 1.64 3.01 0 A
5700MHz
5730.52 -32.18 -5.18 -27 -43.94 7.1 1.65 3.01 0 P
(Ant 1)
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11n 7330 -52.94 | -31.74| -21.2 | -65.88 7.1 283 | 301 0 P
HT20 11000 -42.92 | -21.72| -21.2 -55.79 7.1 2.76 3.01 0 P
CH 100
5500MHz 11000 -49.12 -7.92 -41.2 -61.99 7.1 2.76 3.01 0 A
(Ant 0) 16500 -49.25 | -22.25 -27 -62.99 7.1 3.63 3.01 0 P
3666 -37.47 |-16.27| -21.2 -48.98 7.1 1.4 3.01 0 P
802.11n 3666 4137 | -0.17 | -41.2 | -49.87 7.1 1.4 0 0 A
HT20 5041 -38.41 -17.21 -21.2 -50.08 7.1 1.56 3.01 0 P
CH 100 5041 -42.18 -0.98 -41.2 -53.85 7.1 1.56 3.01 0 A
5500MHz 5660 -41.39 -14.39 -27 -53.14 7.1 1.64 3.01 0 P
(Ant 1) 5729 -41.63 | -14.63| -27 -53.39 7.1 1.65 | 3.01 0 P
11000 -52.86 -31.66 -21.2 -65.68 7.1 2.71 3.01 0 P
802.11n 7440 -55.03 |-33.83| -21.2 | -67.89 | 7.1 275 | 3.01 0 P
HT20
CH 116 11160 -45.38 -24.18 -21.2 -58.3 7.1 2.81 3.01 0 P
5580MHz
(Ant 0) 16740 -45.01 -18.01 -27 -58.8 7.1 3.68 3.01 0 P
802.11n 3720 -37.27 |-16.07| -21.2 | -48.79 7.1 141 | 3.01 0 P
HT20 3720 -41.46 -0.26 -41.2 -49.97 7.1 1.41 0 0 A
CH 116 5115 -37.83 -16.63 -21.2 -49.5 7.1 1.56 3.01 0 P
5580MHz 5115 -42 -0.8 -41.2 -53.67 7.1 1.56 3.01 0 A
(Ant 1) 11160 -54.13 -32.93 -21.2 -67 7.1 2.76 3.01 0 P
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3799.962 -41.82 | -20.62 -21.2 -53.42 7.1 1.49 3.01 0 P
802.11n
3799.962 -43.07 -1.87 -41.2 -54.67 7.1 1.49 3.01 0 A
HT20
7605 -52.1 -30.9 -21.2 -64.88 7.1 2.67 3.01 0 P
CH 140
11400 -42.13 | -20.93 -21.2 -55.03 7.1 2.79 3.01 0 P
5700MHz
11400 -47.28 -6.08 -41.2 -60.18 7.1 2.79 3.01 0 A
(Ant 0)
17100 -31.8 -4.8 -27 -45.45 7.1 3.54 3.01 0 P
3799.962 -37.88 | -16.68 -21.2 -49.43 7.1 1.44 3.01 0 P
3799.962 -41.58 -0.38 -41.2 -50.12 7.1 1.44 0 0 A
802.11n 5225 -39.18 | -12.18 -27 -50.77 7.1 1.48 3.01 0 P
HT20 5540 -35.86 -8.86 -27 -47.61 7.1 1.64 3.01 0 P
CH 140 5860 -37.89 |-10.89 -27 -49.73 7.1 1.73 3.01 0 P
5700MHz 5937 -37.08 | -10.08 -27 -48.94 7.1 1.75 3.01 0 P
(Ant 1) 6175 -40.02 | -13.02 27 -51.78 7.1 1.65 | 3.01 0 P
7605 -61.07 | -39.87 -21.2 -73.8 7.1 2.62 3.01 0 P
11400 -48.95 | -27.75 -21.2 -61.8 7.1 2.74 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5459.68 -35.15 -13.95 -21.2 -47.02 7.1 1.76 3.01 0 P
802.11n
5463.52 -31.42 -4.42 -27 -43.28 7.1 1.75 3.01 0 P
HT40
5458.48 -47.35 -6.15 -41.2 -59.22 7.1 1.76 3.01 0 A
CH 102
* 5510 14.49 - - 2.68 7.1 1.7 3.01 0 P
5510MHz
* 5510 10.84 - - -0.97 7.1 1.7 3.01 0 A
(Ant 0)
5749.25 -38.68 -11.68 -27 -50.5 7.1 1.71 3.01 0 P
5458.48 -32.58 -11.38 -21.2 -44.4 7.1 1.71 3.01 0 P
802.11n
5463.76 -27.51 -0.51 -27 -39.32 7.1 1.7 3.01 0 P
HT40
5459.92 -46 -4.8 -41.2 -57.82 7.1 1.71 3.01 0 A
CH 102
* 5510 13.43 - - 1.67 7.1 1.65 3.01 0 P
5510MHz
* 5510 11.27 - - -0.49 7.1 1.65 3.01 0 A
(Ant 1)
5763.11 -39.77 -12.77 -27 -51.55 7.1 1.67 3.01 0 P
5426.56 -42.71 -21.51 -21.2 -54.62 7.1 1.8 3.01 0 P
802.11n
5466.88 -41.8 -14.8 -27 -53.66 7.1 1.75 3.01 0 P
HT40
5457.04 -54.29 -13.09 -41.2 -66.16 7.1 1.76 3.01 0 A
CH 110
* 5550 14.1 - - 2.3 7.1 1.69 3.01 0 P
5550MHz
* 5550 10.49 - - -1.31 7.1 1.69 3.01 0 A
(Ant 0)
5755.865 -44.85 -17.85 -27 -56.67 7.1 1.71 3.01 0 P
5456.08 -39.38 -18.18 -21.2 -51.2 7.1 1.71 3.01 0 P
802.11n
5467.12 -37.19 -10.19 -27 -48.99 7.1 1.69 3.01 0 P
HT40
5459.92 -51.64 -10.44 -41.2 -63.46 7.1 1.71 3.01 0 A
CH 110
* 5550 13.18 - - 1.43 7.1 1.64 3.01 0 P
5550MHz
* 5550 10.73 - - -1.02 7.1 1.64 3.01 0 A
(Ant 1)
5726.255 -43.54 -16.54 -27 -55.3 7.1 1.65 3.01 0 P
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5426.65 -37.18 | -15.98 -21.2 -49.09 7.1 1.8 3.01 0 P
802.11n
5461.65 -38.26 | -11.26 -27 -50.12 7.1 1.75 3.01 0 P
HT40
5446.25 -48.96 -7.76 -41.2 -60.84 7.1 1.77 3.01 0 A
CH 134
* 5670 20.12 - - 8.32 7.1 1.69 3.01 0 P
5670MHz
* 5670 16.33 - - 4.53 7.1 1.69 3.01 0 A
(Ant 0)
5746.1 -29.86 -2.86 -27 -41.68 7.1 1.71 3.01 0 P
5351.75 -38.53 |-17.33 -21.2 -50.35 7.1 1.71 3.01 0 P
802.11n
5464.1 -39.11 | -12.11 -27 -50.92 7.1 1.7 3.01 0 P
HT40
5421.4 -50.14 -8.94 -41.2 -62.01 7.1 1.76 3.01 0 A
CH 134
* 5670 17.6 - - 5.85 7.1 1.64 3.01 0 P
5670MHz
* 5670 15.66 - - 3.91 7.1 1.64 3.01 0 A
(Ant 1)
5746.275 -31.15 -4.15 -27 -42.92 7.1 1.66 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) | (dB) |(P/A)
802.11n
HT40 7346 -51.86 |-30.66| -21.2 -64.78 7.1 281 | 3.01 0 P
CH 102
5510MHz 11020 4956 |-2836| 212 | -62.44 | 71 | 277 | 301 0 P
(Ant 0)
802.11n
HT40 3673 -37.32 |-16.12| -21.2 -48.83 7.1 1.4 3.01 0 P
CH 102
5510MHz 3673 413 | 01 | -412 | -498 | 7.1 1.4 0 0 A
(Ant 1)
802.11n 7396 -55.02 |-33.82| -21.2 -67.88 7.1 275 | 3.01 0 P
HT40
CH 110 11100 -47.16 |-25.96 | -21.2 -60.07 7.1 2.8 3.01 0 P
5550MHz
(Ant 0) 16650 -46.19 | -19.19 -27 -60 7.1 37 3.01 0 P
802.11n 3700 -36.94 |-15.74| -21.2 -48.46 7.1 1.41 | 3.01 0 P
HT40 3700 -41.22 | -0.02 | -41.2 -49.73 7.1 1.41 0 0 A
CH 110 5139 -38.16 |-16.96 | -21.2 -49.79 7.1 1.52 | 3.01 0 P
5550MHz 5139 -41.82 | -0.62 | -41.2 -53.45 7.1 152 | 3.01 0 A
(Ant 1) 11100 -55.13 |-33.93| -21.2 | -67.99 7.1 275 | 3.01 0 P
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802.11n 3779.962 -41.69 | -20.49 -21.2 -53.28 7.1 1.48 3.01 0 P
HT40 3779.962 -43.46 -2.26 -41.2 -55.05 7.1 1.48 3.01 0 A
CH 134 7561 -52.66 -31.46 -21.2 -65.47 7.1 2.7 3.01 0 P
5670MHz 11340 -44.51 -23.31 -21.2 -57.42 7.1 2.8 3.01 0 P
(Ant 0) 17010 -37.2 -10.2 -27 -50.85 7.1 3.54 3.01 0 P
802.11n 3779 -37.63 -16.43 -21.2 -49.17 7.1 1.43 3.01 0 P
HT40
CH 134 3779 -41.23 -0.03 -41.2 -49.76 7.1 1.43 0 0 A
5670MHz
11340 -51.05 |-29.85 -21.2 -63.91 7.1 2.75 3.01 0 P
(Ant 1)
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |(dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (PIA)
5429.68 -36.45 |-15.25| -21.2 -48.36 7.1 1.8 3.01 0 P
802.11ac
5464.96 -37.23 | -10.23 -27 -49.09 7.1 1.75 3.01 0 P
VHT80
5456.56 -47.16 -5.96 -41.2 -59.03 7.1 1.76 3.01 0 A
CH 106
* 5530 9.94 - - -1.86 7.1 1.69 3.01 0 P
5530MHz
* 5530 7.1 - - -4.7 7.1 1.69 3.01 0 A
(Ant 0)
5730.98 -39.54 |-12.54 -27 -51.35 7.1 17 3.01 0 P
5459.68 -31.76 |-10.56| -21.2 -43.58 7.1 1.71 3.01 0 P
802.11ac
5465.68 -32.61 -5.61 -27 -44.42 7.1 17 3.01 0 P
VHT80
5458.24 -42.98 -1.78 -41.2 -54.8 7.1 1.71 3.01 0 A
CH 106
* 5530 9.14 - - -2.61 7.1 1.64 3.01 0 P
5530MHz
* 5530 8.13 - - -3.62 7.1 1.64 3.01 0 A
(Ant 1)
5727.515 -39.05 |-12.05 -27 -50.81 7.1 1.65 3.01 0 P
5457.8 -3256 |-11.36| -21.2 -44.43 7.1 1.76 3.01 0 P
802.11ac
5463.4 -30.92 -3.92 -27 -42.78 7.1 1.75 3.01 0 P
VHT80
5459.9 -43.36 -2.16 -41.2 -55.23 7.1 1.76 3.01 0 A
CH 122
* 5610 16.63 - - 4.84 7.1 1.68 3.01 0 P
5610MHz
* 5610 14.23 - - 2.44 7.1 1.68 3.01 0 A
(Ant 0)
5725.45 -33.85 -6.85 -27 -45.66 7.1 17 3.01 0 P
5454.3 -32.48 | -11.28| -21.2 -44.3 7.1 1.71 3.01 0 P
802.11ac
5462.35 -31.27 -4.27 -27 -43.08 7.1 17 3.01 0 P
VHT80
5459.9 -42.17 -0.97 -41.2 -53.99 7.1 1.71 3.01 0 A
CH 122
* 5610 15.78 - - 4.04 7.1 1.63 3.01 0 P
5610MHz
* 5610 14.09 - - 2.35 7.1 1.63 3.01 0 A
(Ant 1)
5741.375 -33.63 -6.63 -27 -45.4 7.1 1.66 3.01 0 P
1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path | MIMO |Grounding Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11ac
VHT80 7373 -52.8 -31.6 -21.2 -65.64 7.1 2.73 3.01 0 P
CH 106
5530MHz 11060 5542 | -34.22| -212 | -6826 | 7.1 | 273 | 301 0 P
(Ant 0)
802.11ac
VHT80 3687 -36.97 | -15.77| -21.2 -48.48 7.1 1.4 3.01 0 P
CH 106
5530MHz 3687 4122 | 002 | -412 | -49.72 | 71 14 | 0 0 A
(Ant 1)
802.11ac 3739.963 -42.49 |-21.29| -21.2 -54.07 7.1 1.47 3.01 0 p
VHT80 3739.963 -44.31 -3.11 -41.2 -55.89 7.1 1.47 3.01 0 A
CH 122 7484 -54.15 |-3295| -21.2 -67.01 7.1 2.75 3.01 0 P
5610MHz 11220 -46.49 |-25.29| -21.2 -59.42 7.1 2.82 3.01 0 P
(Ant 0) 16830 -42.96 | -15.96 -27 -56.7 7.1 3.63 3.01 0 P
802.11ac 3739.963 -36.7 -15.5 -21.2 -48.23 7.1 1.42 3.01 0 p
VHT80
CH 122 3739.963 -41.23 -0.03 -41.2 -49.75 7.1 1.42 0 0 A
5610MHz
11220 -54.36 |-33.16| -21.2 -67.24 7.1 2.77 3.01 0 P
(Ant 1)
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB)| (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5394.46 -36.28 |-15.08| -21.2 -48.22 7.1 1.83 3.01 0 P
802 11a 5465.05 -37.34 | -10.34 27 -49.2 7.1 1.75 | 3.01 0 P
CH 144 5405.77 -47.3 -6.1 -41.2 -59.24 7.1 1.83 3.01 0 A
5720MHz * 5720 24.72 - - 12.91 7.1 1.7 3.01 0 P
(Ant 0) * 5720 21.02 - - 9.21 7.1 1.7 3.01 0 A
5906.25 -37.02 | -10.02 -27 -48.94 7.1 1.81 3.01 0 P
5397.97 -36.84 -15.64 -21.2 -48.74 7.1 1.79 3.01 0 P
802.11a 5467.78 -39 -12 -27 -50.8 7.1 1.69 3.01 0 P
CH 144 5403.82 -48.54 -7.34 -41.2 -60.43 7.1 1.78 3.01 0 A
5720MHz | * 5720 26.79 - - 15.03 7.1 1.65 3.01 0 P
(Ant 1) * 5720 23.09 - - 11.33 7.1 165 | 3.01 0 A
5882 -35.76 -8.76 -27 -47.62 7.1 1.75 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor Avg.
0+1 (MHz) (dBm) [(dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) (P/A)
3813.295 -42.35 -21.15 -21.2 -53.95 7.1 1.49 3.01 0 P
3813.295 -42.67 -1.47 -41.2 -54.27 7.1 1.49 3.01 0 A
5243 -37.91 -10.91 -27 -49.58 7.1 1.56 3.01 0 P
802.11a 6040 -38.86 | -11.86 -27 -50.74 7.1 1.77 | 3.01 0 P
CH 144 6120 -39.21 -12.21 -27 -51.05 7.1 1.73 3.01 0 P
5720MHz 6197 -37.93 -10.93 -27 -49.72 7.1 1.68 3.01 0 P
(Ant 0) 7627 -50.1 -28.9 -21.2 -62.89 7.1 2.68 3.01 0 P
11440 -40.21 -19.01 -21.2 -53.11 7.1 2.79 3.01 0 P
11440 -45.41 -4.21 -41.2 -58.31 7.1 2.79 3.01 0 A
17160 -28.97 -1.97 -27 -42.6 7.1 3.52 3.01 0 P
3813.295 -38.24 -17.04 -21.2 -49.79 7.1 1.44 3.01 0 P
3813.295 -41.62 -0.42 -41.2 -50.16 7.1 1.44 0 0 A
5243 -33.17 -6.17 -27 -44.79 7.1 151 3.01 0 P
5400 -37.68 -16.48 -21.2 -49.58 7.1 1.79 3.01 0 P
802.11a 5400 -42.08 | -0.88 | -41.2 | -53.98 7.1 1.79 | 3.01 0 A
CH 144 5958 -35 -8 -27 -46.86 7.1 1.75 3.01 0 P
5720MHz 6040 -37.9 -10.9 -27 -49.73 7.1 1.72 3.01 0 P
(Ant 1) 6196 -35.15 -8.15 -27 -46.89 7.1 1.63 3.01 0 P
7627 -60.01 -38.81 -21.2 -72.75 7.1 2.63 3.01 0 P
11440 -42.28 -21.08 -21.2 -55.13 7.1 2.74 3.01 0 P
11440 -47.95 -6.75 -41.2 -60.8 7.1 2.74 3.01 0 A
17160 -55.32 -28.32 -27 -68.9 7.1 3.47 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5438.92 -36.53 |-15.33| -21.2 -48.42 7.1 1.78 3.01 0 P
802.11n
5467.78 -37.75 | -10.75 -27 -49.6 7.1 1.74 3.01 0 P
HT20
5401.87 -47.73 -6.53 -41.2 -59.67 7.1 1.83 3.01 0 A
CH 144
* 5720 25.61 - - 13.8 7.1 17 3.01 0 P
5720MHz
* 5720 21.45 - - 9.64 7.1 17 3.01 0 A
(Ant 0)
5950 -36.82 -9.82 -27 -48.73 7.1 1.8 3.01 0 P
5394.46 -36.43 | -15.23| -21.2 -48.32 7.1 1.78 3.01 0 P
802.11n
5462.32 -37.9 -10.9 -27 -49.71 7.1 17 3.01 0 P
HT20
5398.75 -48.93 -7.73 -41.2 -60.83 7.1 1.79 3.01 0 A
CH 144
* 5720 27.44 - - 15.68 7.1 1.65 3.01 0 P
5720MHz
* 5720 23.68 - - 11.92 7.1 1.65 3.01 0 A
(Ant 1)
5885.25 -34.64 -7.64 -27 -46.5 7.1 1.75 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11n HT20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
3813.295 -41.44 | -20.24| -21.2 -53.04 7.1 1.49 3.01 0 P
3813.295 -43.25 -2.05 -41.2 -54.85 7.1 1.49 3.01 0 A
5243 -36.46 -9.46 -27 -48.13 7.1 1.56 3.01 0 P
802.11n 5958 -34.89 -7.89 -27 -46.8 7.1 1.8 3.01 0 P
HT20 6039 -38.03 | -11.03 -27 -49.91 7.1 1.77 3.01 0 P
CH 144 6120 -40.18 | -13.18 -27 -52.02 7.1 1.73 3.01 0 P
5720MHz 6196 -37.4 -10.4 -27 -49.19 7.1 1.68 3.01 0 P
(Ant 0) 7627 -50.3 -29.1 -21.2 -63.09 7.1 2.68 3.01 0 P
11440 -39.74 |-1854 | -21.2 -52.64 7.1 2.79 3.01 0 P
11440 -44.11 -2.91 -41.2 -57.01 7.1 2.79 3.01 0 A
17160 -28.9 -1.9 -27 -42.53 7.1 3.52 3.01 0 P
3813.295 -38.05 |-16.85| -21.2 -49.6 7.1 1.44 3.01 0 P
3813.295 -41.65 -0.45 -41.2 -50.19 7.1 1.44 0 0 A
802.11n
5243 -33 -6 -27 -44.62 7.1 151 3.01 0 P
HT20
5958 -34.43 -7.43 -27 -46.29 7.1 1.75 3.01 0 P
CH 144
6196 -35.25 -8.25 -27 -46.99 7.1 1.63 3.01 0 P
5720MHz
7627 -60.26 | -39.06 | -21.2 -73 7.1 2.63 3.01 0 P
(Ant 1)
11440 -42.57 |-21.37| -21.2 -55.42 7.1 2.74 3.01 0 P
11440 -44.77 -3.57 -41.2 -57.62 7.1 2.74 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5381.98 -37.07 |-15.87| -21.2 -48.99 7.1 181 3.01 0 P
802.11n
5465.83 -37.18 |-10.18 -27 -49.04 7.1 1.75 3.01 0 P
HT40
5454.52 -47.82 -6.62 -41.2 -59.69 7.1 1.76 3.01 0 A
CH 142
* 5710 22.53 - - 10.72 7.1 1.7 3.01 0 P
5710MHz
* 5710 19.73 - - 7.92 7.1 1.7 3.01 0 A
(Ant 0)
5857 -35.65 -8.65 -27 -47.54 7.1 1.78 3.01 0 P
802.11n 5404.6 -37.85 |-16.65| -21.2 -49.74 7.1 1.78 3.01 0 P
HT40 5468.56 -38.31 | -11.31 -27 -50.11 7.1 1.69 3.01 0 P
CH 142 5387.05 -49.37 -8.17 -41.2 -61.25 7.1 1.77 3.01 0 A
5710MHz | = 5710 22.17 - - 10.41 7.1 1.65 3.01 0 P
(Ant 1) * 5710 20.27 - - 8.51 7.1 1.65 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11n HT40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/A)
3806.629 -42.7 -21.5 -21.2 -54.3 7.1 1.49 3.01 0 P
802.11n
3806.629 -43.71 -2.51 -41.2 -55.31 7.1 1.49 3.01 0 A
HT40
7616 -50.73 | -29.53| -21.2 -63.51 7.1 2.67 3.01 0 P
CH 142
11420 -40.33 | -19.13| -21.2 -53.23 7.1 2.79 3.01 0 P
5710MHz
11420 -43.43 -2.23 -41.2 -56.33 7.1 2.79 3.01 0 A
(Ant 0)
17130 -32.34 -5.34 -27 -45.98 7.1 3.53 3.01 0 P
802.11n 3806.629 -38.34 | -17.14| -21.2 | -49.89 7.1 1.44 | 3.01 0 P
HT40
3806.629 -41.62 -0.42 -41.2 -50.16 7.1 144 0 0 A
CH 142
11420 -42.5 -21.3 -21.2 -55.35 7.1 2.74 3.01 0 P
5710MHz
(Ant 1) 11420 -46.73 -5.53 -41.2 -59.58 7.1 2.74 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11ac VHTS0 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
5457.64 -31.41 |-10.21| -21.2 -43.28 7.1 1.76 3.01 0 P
802.11ac
5468.17 -30.95 -3.95 -27 -42.8 7.1 1.74 3.01 0 P
VHT80
5454.13 -42.03 -0.83 -41.2 -53.9 7.1 1.76 3.01 0 A
CH 138
* 5690 20.01 - - 8.21 7.1 1.69 3.01 0 P
5690MHz
* 5690 17.07 - - 5.27 7.1 1.69 3.01 0 A
(Ant 0)
5855.8 -29.3 -2.3 -27 -41.18 7.1 1.77 3.01 0 P
545491 -34.47 | -13.27| -21.2 -46.29 7.1 1.71 3.01 0 P
802.11ac
5470 -34.34 -7.34 -27 -46.14 7.1 1.69 3.01 0 P
VHT80
5459.59 -45.36 -4.16 -41.2 -57.18 7.1 1.71 3.01 0 A
CH 138
* 5690 19.66 - - 7.91 7.1 1.64 3.01 0 P
5690MHz
* 5690 18.77 - - 7.02 7.1 1.64 3.01 0 A
(Ant 1)
5852.2 -27.52 -0.52 -27 -39.35 7.1 1.72 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B80 of B85
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |[(dB) | (dBm) | (dBm) | (dB) (dB) | (dB) (dB) | (P/A)
3793.295 -41.26 | -20.06| -21.2 -52.86 7.1 1.49 3.01 0 P
802.11ac
3793.295 -43 -1.8 -41.2 -54.6 7.1 1.49 3.01 0 A
VHT80
7583 -52.73 |-31.53| -21.2 -65.52 7.1 2.68 3.01 0 P
CH 138
11380 -42.85 | -21.65| -21.2 -55.75 7.1 2.79 3.01 0 P
5690MHz
11380 -44.33 -3.13 -41.2 -57.23 7.1 2.79 3.01 0 A
(Ant 0)
17070 -33.44 -6.44 -27 -47.09 7.1 3.54 3.01 0 P
802.11ac 3793.295 38 | -168 | -21.2 | -4955 | 7.1 | 144 | 301 0 P
VHT80
CH 138 3793.295 -41.29 -0.09 -41.2 -49.83 7.1 1.44 0 0 A
5690MHz
11380 -50.78 |-29.58| -21.2 -63.63 7.1 2.74 3.01 0 P
(Ant 1)
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B81 of B85
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Emission above 18GHz

WIFI 802.11ac VHT80 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) |(dB) | (dBm) | (dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
802.11ac
VHT80
39692 -53.07 |-31.87| -21.2 -67.02 7.1 3.84 3.01 0 P
SHF
(Ant 0)
802.11ac
VHT80
39846 -52.67 |-31.47| -21.2 -66.56 7.1 3.78 3.01 0 p
SHF
(Ant 1)
1. No other spurious found.
Remark 2. All results are PASS against limit line.
3. Super High Frequency (SHF)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission below 1GHz

WIFI 802.11ac VHT80 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO (Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor | Factor | Avg.
0+1 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dB) | (dB) | (dB) (dB) | (P/A)
38.1 -64.73 -9.53 -55.2 -80.46 7.1 0.92 3.01 4.7 P
802 11ac 147.99 -69.52 |-17.82| -51.7 -85.36 7.1 1.03 | 3.01 4.7 P
VHT80 293.25 -74.4 -25.2 -49.2 -90.41 7.1 1.2 3.01 4.7 P
LF 539.4 -73.32 -24.12 -49.2 -89.45 7.1 1.32 3.01 4.7 P
(Ant 0) 921.6 -72.19 -22.99 -49.2 -88.65 7.1 1.65 3.01 4.7 P
983.9 -71.95 -30.75 -41.2 -88.54 7.1 1.78 3.01 4.7 P
41.07 -64.58 -9.38 -55.2 -80.27 7.1 0.88 3.01 4.7 P
802.11ac 140.7 -70.03 |-18.33| -51.7 -85.82 7.1 0.98 3.01 4.7 P
VHT80 264.9 -74 -24.8 -49.2 -89.92 7.1 1.11 3.01 4.7 P
LF 393.1 -73.42 -24.22 -49.2 -89.42 7.1 1.19 3.01 4.7 P
(Ant 1) 934.9 -72.64 | -23.44| -49.2 | -89.07 7.1 1.62 | 3.01 47 P
992.3 -72.8 -31.6 -41.2 -89.36 7.1 1.75 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B83 of B85
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B84 of B85
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit

Read

Antenna

Path

MIMO

Groun
ding

Peak

Ant. Limit Line

Level

Gain

Loss

Factor

Factor

Avg.

1 (MHz) (dBm) | (dB)| (dBm)

(dBm)

(dB)

(dB)

(dB)

(dB)

(P/A)

802.11a 51491 -43.03 | -21.83 -21.2

CH 52

-48.51

3.93

155

0 0

5048.3 -54.48 | -13.28 -41.2

5260MHz

-60.02

3.93

1.61

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBm) = Antenna Factor(dB) + Path Loss(dB) + Read Level(dBm)

3. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 5260MHz:

1. Level(dBm)

= Antenna Factor(dB) + Path Loss(dB) + Read Level(dBm)
= 3.93(dB) + 1.55(dB) - 48.51(dBm)

=-43.03 (dBm)

2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-43.03(dBm) + 21.2(dBm)

= -21.83(dB)

For Average Limit @ 5260MHz:

1. Level(dBm)

= Antenna Factor(dB) + Path Loss(dB) + Read Level(dBm)
= 3.93(dB) + 1.61(dB) - 60.02(dBm)

= -54.48 (dBm)

2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-54.48(dBm) + 41.2(dBm)

= -13.28(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix C. Conducted Spurious Emission Plots

Temperature : 23~25.7°C

Test Engineer : Richard Qiu

Relative Humidity : [47.5~53.7%

Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1 of C237

FAX : 886-3-328-4978
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH52 5260MHz - L

0 Band Edge

Fundamental

evel d8m)

Date: 20210745
123
29
-18.8| M/ \‘l\“:i(;ﬂg 21.2]

asa) " =

A B b A

1005500 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270 5290, 5310 5330.50
Frequency (MHz)
site THOSHY
Condition PEAK_BE_21.2 ANT GAIN +3.93 HORIZONTAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto

Peak

Date: 2021.07-16

RBW-1000.000KHz VBW-3000.000KHz SWT Auto

evel (¢Bm)
134
28]
3
PEAKUND)
350 | v 12
O PO U e e
13
23
001555 7000 3000 000, T 000, 7000
Frequency (Wie)
site THOS HY
Condiion - PEAK(UNI) ANT GAI +3.93 HORIZONTAL

ovel 4Bm) Date: 2021.07.15

N I

/ N

1905000 5030, 5050. 5070, 5090, 5110. 5130, 5150, 5170. 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5330.50
Frequency (Miz)

AVG_BE_-41.2 ANT GAN +3.93 HORIZONTAL
RBW-1000.000KHz VBW-1.000KHz SWTAuto

Avg.

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH52 5260MHz - R

Band Edge Fundamental

evel 98m) Date: 20210715

N
A

R
L,

Avg.

Y o e n
SRR |
13
o3
s
70 s G0 S0 G0 S0 S0 &0 G0 40 S 540
s ()
e THOS HY
Concii PEAK_BE_-21.2 ANT GAIN +3.93 HORZONTAL
RBW:T0007000KHz VBW:3000.000KHz SWT-Auto
evel (6Bm) Dote: 2021.07-15
134
103 < =
350 \ Ave s 12|
\‘_JMA—\ 1
13 b= —
73]
s3]
0 S0 S0 S0 S0 50 S0 S0 5390 SO0 S0 4%
Frequency (WHz)
sie THOSHY
Conci AVG_BE_412 ANT GAIN +3.93 HORIZONTAL

RBW-1000.000KHz VBW:1.000KHz SWT-Auts

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - L

Band Edge

Fundamental

evel 98m)

Date: 2021-07-23

j PeAk_BEL21.2]

evel 98m)

Date: 2021-07-23

ST
384

PEAK(UNY)
AVG_412]

Avg.

AVG
RBW-1000.000KHz VBW:1.000KHz SWT-Auto

350
1 e T
hac, o b M
513 513 S p— bt emsstsnd
SR R
o5 o3
s Y
5030 5050, 5070. 5090, 5110 130, 5160, 5170, 5190. 5210, 230, 5250, 5370, 5290, 5310, F9%053 700 7000 ET 000 E 000 To00
Frequency (WHs) requency (WHz)
ste THOSHY Ste THOSHY
Condiion  * PEAK_BE 21,2 ANT GAIN +3.53 HORIZONTAL Condiion - PEAK(UNIANT GAIN +3.93 HORIZONTAL
RBIN:T000 000K+ VEW:3000.000KHz SWTAuto RBIN:1000.000K+z VEW:3000.000KHz SWT:Auto
evel (Bm) Dote: 2021.07:23

138

24

108

513 7 S ——

o5

039

G 503, 5050, 5070. 5090, 5110, 5130 5160, 5T70. 5190. 5210, 5230, 5250, 5370, 5290, 5310, F9%053
Froauenc (WH:)
ste THOSHY
Condiion BE 412 ANT GAIN +3 93 HORIZONTAL

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - R

Band Edge

Fundamental

Date: 2021-07-23

ot
—

350 e

Avg.

RBW-1000.000KHz VBW:1.000KHz SWT-Auts

+
ngeaer” W""" MWWWW
513
o5 }
s
70 Ea G S0 S0 B0 S0 500 500 B0 50 560
i)
ste THOSHY
Condiion  * PEAK_BE 21,2 ANT GAIN +3.53 HORIZONTAL
RBIN:T000 000K+ VEW:3000.000KHz SWTAuto
evel (Bm) Date: 20210723
138
24 f
108 /
350 /’ Ave s 12|
L — .
Sl = ]
o5
039
770 s S0 G B0 50 50 S0 G G0 S0 50
Froquency (WH:)
ste THOSHY
Condiion  © AVG_BE_41.2 ANT GAIN +3.53 HORIZONTAL

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH64 5320MHz

Band Edge

Fundamental

Avg.

E L
359 'J \ AVG_BE_41.2]

|

1. T
51.3) A USRS S R |
575
838
300 5330, 53 370, 5390, EID 5430, 5450, 5450
Frequency (MHz)
ite THOSHY
Cont AVG_BE_41.2 ANT GAIN +3 93 HORIZONTAL

RBW-1000.000KHz VBW:1.000KHz

vl g5 bate: 20210723 vl g5 bate: 20210729

124 ~ 14

2 T 23]

! 1 PEAK(UNI)|
,
359 M 35
- a1
e S R . N »
S
513 T 513 T e S - -
I———————
o o
a3 a3
o N S T Y 10055 o o o o0 o0 )
Heauency (Wi roauency iz
o THossy sto THossy
Condi PEAK BE 212 ANT GAI +3 83 HORIZONTAL Condion PEAKUNI)ANT GAI +3 53 HORZONTAL
RN T000000KHz VEW'3000 00KFz SWT Auto RE1000 000KHy VW 3000 00KHz SWT Auto
v (gBm) bate: 20210723

134

2sf

103 )

Left blank
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH52 5260MHz - L

Band Edge

Fundamental

Date: 2021.07-15

evel (dBm)
134

i [l
184 /r \::fmgw 2
350 b

ovel (4Bm) Date: 2021.07-16

(RN B T TR S T oo
—

PR —— g e
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Avg.
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> // S
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Bl o SE e B ey p —
-
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P+ NPT —

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH52 5260MHz - R

Band Edge Fundamental

evel d8m)

)

Date: 2021-07-15

PEAK BE_21.2]

T,

Avg.
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L e AR PR SO
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s
4
N NN
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519 e
s
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N NN
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sie THosHy
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Left blank
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WIFI Band 2 5250~5350MHz Band Edge

ANT 802.11n HT20 CH60 5300MHz - L

0 Band Edge

Fundamental

evel 98m)

Date: 2021-07-23

H ittt T

I
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o
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Peak
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e
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Frequency (MH2)

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH60 5300MHz - R

Band Edge

Vertical

Date: 2021-07-23

Avg.
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WIFI

Band 2 5250~5350MHz Band Edge
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Band Edge Fundamental

Avg.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge
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WIFI
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WIFI
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WIFI
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1 Band Edge

Fundamental

ovel 4Bm) Date: 2021.07-10

13 ﬂl
350 M M
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Frequency (MHz)

ste THOSHY
Condition AVG_BE_41.2 ANT GAIN+4.32 HORIZONTAL
RBYW-1000.000KHz VBW-1.000KHz SWT-Auto
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v U
L —
—
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WIFI

Band 2 5250~5350MHz Band Edge
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RBW.1000.000kHz VBW:3000.000KHz SWTAuto
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH60 5300MHz - L

Band Edge
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Date: 20210710

Avg.
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138 1

25| 25
169 PEAK_B(_21.2 188

N LI PEAK(UN)|
= : P a avG_a12|
e il
B 513 WWWM LA NS—
w—

575 75

833 a3

5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170. 5190. 5210, 5230, 5250. 5270, 5290, 5310, 53306350 05560 2000, 3000, 000, X 000, 7000
Freauency (MH) Freauency (MH2)
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Concit AVG_BE_41.2 ANT GAIN+4.32 HORIZONTAL
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ANT

802.11n HT20 CH60 5300MHz - R
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RBW-7000.000KHz VBWW-3000.000KHz SWT-Auto
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25
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Band 2 5250~5350MHz Band Edge
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Band 2 5250~5350MHz Band Edge
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge)
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WIFI

Band 2 5250~5350MHz Band Edge
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH62 5310MHz - L

Band Edge
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WIFI

Band 2 5250~5350MHz Band Edge
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802.11n HT40 CH62 5310MHz - R
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Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge
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WIFI

Band 2 5250~5350MHz Band Edge
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802.11ac VHT80 CH58 5290MHz - R
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Left blank
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Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic)
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Band 2 5250~5350MHz Harmonic
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CH52 5260MHz CH60 5300MHz

Peak
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evel (dBm)
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RB-1000.000KHz VBW-3000.000KHz SWT-Auto
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WIFI

Band 2 5250~5350MHz Harmonic
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VG 412

Report No. : FR693034-06
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— —
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic)

WIFI Band 2 5250~5350MHz Harmonic
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WIFI

Band 2 5250~5350MHz Harmonic
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic)

WIFI

Band 2 5250~5350MHz Harmonic
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802.11n HT40

CH54 5270MHz CH62 5310MHz

Peak
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic)
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge)
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Band 3 5470~5725MHz Band Edge
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Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge)
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Frequency (MHz)
ste
Condition U-NI-182A AVERAGE ANT GAIN+3.92 HORIZONTAL
RBW-1000.000KHz VBW-3.000KHz SWT-Auto

Avg. Left blank

TEL : 886-3-327-3456 Page Number : C118 of C237

FAX : 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FR693034-06
WIFI Band 3 Straddle Channel Band Edge
ANT 802.11n CH142 5710MHz - R
1 Band Edge Fundamental

o k-
8 \““M\«% STRADDLES U-AIL 1824
:350 /I'M”“me

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Band Edge)

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11ac VHT80 CH138 5690MHz - L

Band Edge

Fundamental

Peak

Date: 20210716

eve (65m)
138 r.qn.woi»..ﬂm.,
T
ot
109 WW
H ot

350 gt

b
st
s
34

553 53005400 5420 S0 450, ST 50 o570

Froauancy (k)

o THos v
Condi DLES UNI2AANT GAINS3 92 HORZONTAL

STRADI
RB-1000.000KHz VBW-3000.000KHz SWT-Auto

Date: 20210715

evel (dBm)
" «
s o
Y PEAK(UNI)|
= N T T
———
s
-
T T e
o
s ,
Crsion Bt s svonzcnn

RBW-1000.000KHz VBW-3000.000KHz SWT-Auto

Avg.

ovel (dBm) Date: 2021.07-16

ot

513 I

S
575
Ey

350 53605400, 5420 5440.5460. 54 w40

Frequency (WH:)

st
Condition U.NI182A AVERAGE ANT GAIN+3 52 HORIZONTAL

RBW-1000.000KHz VBW-10.000KHz SWT Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR693034-06

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11ac VHT80 CH138 5690MHz - R

Band Edge

Fundamental

Peak

183
STRADDLES U-tI-1828

Pt
350 Rty
el |

evel 98m) Date: 2021.07-16

ST

At

50 5680 5700, 5720, 5740 5760 5760, 5800. 5620, 5040 5660. 5860, 5900, 5920 5950
Frequency (MHz)

ste y
Condition STRADDLES U-NI-182AANT GAIN+3.92 HORIZONTAL

STRADDLES U
RBW-1000.000KHz VBWW-3000.000KHz SWT-Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic)

WIFI

Band 3 Straddle Channel Harmonic

ANT

802.11a

CH144 5720MHz -

Peak

Avg.

evel (dBm)

Date: 20210723

"“m_nmu—u—uq'_rutrm_l—Lul_:—\_r
359

pEAK(UNI]

[——

ot 1

A
s
AR PR G S

W00 o 8000, 10000 12000 14000 16000. 18000
Froquency (MHz)

THOSHY
PEAK(UNI) ANT GAIN+3.92 HORIZONTAL
RB-1000.000KHz VBW-3000.000KHz SWT-Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11n HT20 (Harmonic)

WIFI Band 3 Straddle Channel Harmonic
ANT 802.11n HT20
1 CH144 5720MHz -

513 ensirnes] L lM

75 ’WW A s

Condi PEAK{UNI ANT GAINY3 92 HORZONTAL
Peak

Left blank

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11n HT40 (Harmonic)

WIFI Band 3 Straddle Channel Harmonic
ANT 802.11n HT40
1 CH142 5710MHz -

/;

i N

67.5| MW‘VWM«M

e

Chndiion_ PRAKIUN ANT GANY3.92 HORZONTAL

Peak
Left blank

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Harmonic)

WIFI Band 3 Straddle Channel Harmonic
ANT 802.11ac VHT80
1 CH138 5690MHz -

I | ;

75 W S utasn

Condi PEAK{UNI ANT GAINY3 92 HORZONTAL
Peak

Left blank

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No.

: FR693034-06

Emission above 18GHz

5GHz WIFI 802.11n HT40 (SHF)

WIFI 5GHz WIFI
ANT 802.11n HT40 Super High Frequency (SHF)
1 - -
ML 1 L

;
A st Bl M g o P s

8000 21000 23000, 25000 27000. 29000 31000. 33000 35000 37000, 40000
roquoncy (MHz)

ste THOSHY
Condition PEAK(UNI) ANT GAIN+3.92 HORIZONTAL
RB-1000.000KHz VBW-3000.000KHz SWT-Auto

Peak Left blank

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Emission below 1GHz

5GHz WIFI 802.11n HT40 (LF)

WIFI 5GHz WIFI
ANT 802.11n HT40 LF
1 - -

QP/
Peak

Date: 20210731

evel (dBm)

13|

75|
263

FCC CLARS® 808
45
L
533
2
25
1013
0. 0. S0 400 700, o S0 1000

50 600,
Froquency (MHz)

THOSHY
FCC CLASS-B_CON ANT GAIN+3.92 HORIZONTAL
RBW-120.000KHz VBW:300.000KHz SWT-0.500sec

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH52 5260MHz - L

evel (¢Bm) Date: 2021.07.27 evel(@Bm) Date: 2021.07.27
138 134
25 25
103 J PEAK_BE-21.2 1as]
# T L T 1 iyl peAk(uM)
359 WWM i 359 N L AvG 412
e T S
U PRSI v
513 PO R
o3 675
833 a3
00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170 5190, 5210. 5230, 5250, 5270, 5290, 5310, 5305350 1907500 2000, ETy 000, ETy 000, 7000
Froquency (WHz) Frequency (MHa)
o THOS HY sie THOSHY
Condii PEAK_BE_21.2 ANT GAIN+7. 14 HORIZONTAL Condiion - PEAK(UNI) ANT GAIN+7.14 HORIZONTAL
RBW:T000 000K+ VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEUW:3000.000KHz SWT-Auto
ovel (¢Bm) Date: 2021.07.27
138
25 '\\
188 \
-35.0) '/ W AVG_BE,41.2.
o
513} P
o3
33|
5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5100. 5210, 5230, 5260, 6270, 5290, 5910, 5305350
Frequency (WH:)
e THOS HY
Condi AVG_BE_41.2 ANT GAIN7.14 HORIZONTAL
RBW-1000 000KHz VBW: 1 000KHz SWTAuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C128 of C237



ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

0+1(0)

Band Edge

Fundamental

evel 98m)

Date: 20210727

J

,‘uwﬂ
50

T

PEAK_BE 212

S PPN PR S —

220 5250, 5270, 5290, 5310, 5
Fr

330 530, 5370, 5390, 5410, 5430, 5460
requency (MHz)

Avg.

J
-35.0{ 4
’/ AVG BE 12
B i e G

513
75
833
220 525, 6270 5290, 5310, 5330 5360, 5370, 5390, 5410 5430, 5460
Frequency (MHz)
Ste g
Con AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT-Auto

ste THOSHY
Con PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL
RBW-7000.000KHz VBWW-3000.000KHz SWT-Auto
evel 98m) Date: 20210727
138
25
1835 i

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C129 of C237



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

0+1(2)

Band Edge

Fundamental

Peak

evel 98m) Date: 20210727

e

183 PEAK_BE|21.2

E 1
A T oy

5030, 5050, 5070, 5090, 5T10. 5130. 5150, 5170. 5190. 5210, 5230, 5260. 5270, 5290. 5310, 5330.5350
Frequency (MHz)

requency

ste THOSHY

PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL
RBW-7000.000KHz VBWW-3000.000KHz SWT-Auto

Date: 20210727

v gmy
124
24
184
ST T U I peaoun|
350 AVG_41.2]
JU U SO e s v ety
513
o
4
0015 o0 o0 000, 000 oo, Touo
Freauency )
sie S
Conditic PPEAK(UNII) ANT GAIN+7 14 HORIZONTAL

RBW:1000.000KHz VBVY-3000.000KHz SWTAuto

Avg.

evel (@Bm) Date: 2021-07:27
133
25
188
59 AV6_BE 412
T
e
[ EEE RS- A R ™ -
75|
38
5030, 5050. 5070, 5090. 5110, 5130. 5160, 5170. 5100, 5210. 5230. 5250. 5270. 5290. 5310, 533053
Freauency (MHz)
St THOSHY
Condition AVG.BE _-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C130 of C237



ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH52 5260MHz - R

0+1(2)

Band Edge

Fundamental

evel 98m)

Date: 20210727

35,0}

\ PEAK BE_21.2

-

s
WWW«;WMWW“/I“

2

5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410 5430, EC)
Frequency (MH)

Avg.

"5“/ AVG_BE 412
R 1

S SV S N —

575
833
20 5250, 5270 5290, 5310, 5330 6350 5370. 5390, 5410. 5430 ET
Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

3 THOSHY
Cont PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL
RB-T000.000KHz VBW-3000.000KHz SWT-Auto
evel 9Bm) Date: 20210727
138
25
183

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - L

0+1(0)

Band Edge

Fundamental

Date: 20210727

evel @Bm)

Date: 20210727

Avg.

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

evel 98m)
138 l 138
25| 25|
183 PeAl Bl 212 1838
PEAK(UNI)
350 1 ooy A T 350 ) o 12
R R S —r— S
513 51 afsnidperismken et
575 pr
33 533
5030, 5050. 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250. 5270, 5290. 5310, 5330.53¢ 000 2000 3000. 4000, 5000, 7000
Frequency (MH2) Frequency (MHz)
3 THOSHY sie .
Cont PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL Condition PEAK(UNI) ANT GAIN+7.14 HORIZONTAL
RB-T000.000KHz VBW-3000.000KHz SWT-Auto RBW-1000.000KHz VB-3000.000KHz SWT-Auto
evel 98m) Date: 20210727
138
183
59 VG BE[ 412
N
B e e R
575
833
5030. 5050. 5070. 5090. 5110 5130. 5150, 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330.53%
Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - R

0+1(2)

Band Edge

Fundamental

evel 98m)

Date: 20210727

-18.8| 'WJIJ’{
It

-

/
|

PEAK_BE_21.2

.
AWA”TVWW“"WMMW»

Avg.

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

513 ‘
575 l
33 ‘
70 520 5270 5200 530 530, 530 G0, 5300 540 50 5460
Frequency (MH2)
. THOSHY
Conci PEAK_BE_21.2 ANT GAIN+T.14 HORIZONTAL
RBW-T000:000KHz VBW:3000.000KHz SWT-Auto
evel (dBm) Date: 2021-07.27
138
25|
188
359 / AVG_BE 412
I N T
13 - —
75
33
70 520 5270 5200 6300 530, 530, 530, 500, 5410 A0 5
Frequency (MHz)
ste THOSHY
Condition AVG.BE _-41.2 ANT GAIN+7.14 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - L

0+1(2)

Band Edge Fundamental

Peak

Date: 20210728

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

eve 0Bm) Date: 20210728 v (Bm)
13 123
24 29
188 s gl 212 188
U LT 1 1 peaKuNn
"
4 —'N.LM 350) i AvG_a12
LT
PR SO NOPu e
513 51,3 bttt
o o1
a3 a3
5550 5050. 5070, 509 510, 5150 5150 517051605210, 230, 5250 5270 5200 5510 555055 o0 700 o0 o0 Saoe. Ta0o
Frequency (M) Froquoncy k)
o THos Y Sie .
Condi PEAK BE 212 ANT AT 14 HORZONTAL Condtion * PEAKUUNI) ANT GAIST 14 HORZONTAL
REW 1000 000Ki 2 VEIW 3000 000KHz SWT Auto

Avg.

Date: 20210728

29 ]
\
:
513 et i =

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - R

0+1(2)

Band Edge

Fundamental

Peak

s pow
/ \
|
a8 g
S

evel 98m)

Date: 20210728

PEAK_BE_21.2

N,

350 n

E— A P P OB
st
514
a3

7 e o e S0 50 B, B0 B SMe B0 546

roquency (H:)

ste THOsHY
Condion+ PEAK_BE.21,2 ANT GAIN+7.14 HORZONTAL

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

Left blank

Avg.

evel 98m)

Date: 20210728

25

183

350
Tl 1

AVo BE 412
3 e P S
575
833
20 5250, 5270 5290, 5310, 5330 5350 5370. 5390, 5410, 5430 ET
Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH64 5320MHz

0+1(0) Band Edge

Fundamental

Date: 20210727

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Avg.

eve gom) Dot 20210727 v (Bm)
13.8] F —.4\ 138
] |
{ U LT 1 1 il pentomn)
35.0 wmv,m A W‘ 35.0|
E S —— T TSP ) 5 My ave_a12]
g ]
et A e
513 51 gttt
o o1
a3 a3
500 R N S T o0 700 o0 o0 Saoe. Ta0o
phc——— Froquoncy k)
sie THos Y Sie .
Condion * PEAK BE 212 ANT GAIVT 14 HORZONTAL Condi PEAKUNI) ANT GAINST 14 HORZONTAL
RO 1008 900KHz VEW 3000 000KHz SWT Auto REW 1000 000Ki 2 VEIW 3000 000KHz SWT Auto
eve aom) Dot 20210727
133
29 \
18 j \
350 \\ Ao bt 12
| ——— L
) N
o1
a3
500 R N S R T
Freavencs (M)
ste sy
Condiion £ AVG, BE 412 ANT GANVT.14 HORZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11a CH64 5320MHz

0+1(2)

Band Edge

Fundamental

Date: 20210728

Avg.

-35.0) 1 AVG_BE_41.2
e
513 U AN U I E—
575
833
300 5330, 55 370, 539, 410, 430, 5450, 54
Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

eve (gBm) Date: 20210728 eve @Bm)
123 124
24 [ 25
188 oAk oE_212 a4
| T LT 1 1 in peAKUNY
o,
354 g 354
e TN W | i ywE
R SOV Ll ]
o) 0 VORI Srppp
514 o4
a3 a4
= I T mw B B sEa 0 o5 7006 3000 o0, w00 Tat0
recuency (MHa) requency (i)
. THOsHY Ste .
Conii PEAK_BE_.21.2 ANT GAN+7 14 HORZONTAL Condi PEAK(UNI) ANT GAINST.14 HORIZONTAL
RBI-1006.000KHz VBW:3000.000KHz SWT Auto RBI:1000.000KHz VBIW: 3000 000KHz SWT Auto
eve gEm) Dot 20210728
123

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. :

FR693034-06

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH52 5260MHz - L

0+1(0)

Band Edge Fundamental

Peak

Date: 20210727

evetaom) bt 20210727 v g
;
1 1)
29 29
s ek oel212 108
UL T T eacm)
- i
30 iz o 359 . I e 413
e
O P P Y e "
13 P m——
s s
8 a2
0 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330.5350 190000 2000. 3000. 4000. 5000. 6000. 7000
ERIE ey
o THiesy see J
Condon - PEAK_BE 21.2ANT GAINS7.14 HORZONTAL Condton - PEAKIUNIANT GAINS7.14 HORZONTAL
RO 00 0k VEW 3000 0Kz ST Auto REW 000 00Kk VEW 3000 00Kz SWTAuto

Avg.

ovel (d8m)

Date: 2021.07.27

r’k
N | AV BE[412]
S -

R S ARSI

S b

00 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.5350
Frequency (Miz)

THOSHY

AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW-1000.000KHz VBW-1.000KHz SWT-Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH52 5260MHz - R

0+1(0)

Band Edge Fundamental

25|
183 PEAK BE_21.2
It

evel 98m) Date: 20210727

135

Avg.

:
350 -
T BT I
st
a5
By
om0 G0 G0 S0 Be0 w0 S0 S B0 s
reauency (MHi)
ste THOSHY
Condion £ PEAKBE_-21.2 ANT GAN47.14 HORIZONTAL
REW:T000.000KHz VBW:3000.000KHz SWT Auto
eve gBm) Dot 20200727
118

R AVG_BE 412

e A

513 - e L
575
833

20 5250, 6270 5290, 5310, 5330 5350 5370. 5390, 5410, 5430 ET

Frequency (MHz)

ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH52 5260MHz - L

0+1(2)

Band Edge

Fundamental

Peak

E 4
T Mptaspmapad* T ity

513

73

a3

evel 98m) Date: 20210727

PEAK_BEL21.2

0 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5260, 5270, 5290. 5310, 5330.6350
Frequency (MHz)
THOSHY
-21.2 ANT GAIN+7.14 HORIZONTAL

ste
ondition PEAK_BE_212.

RBW-1000.000KHz VBW:3000.000KHz SWT Auto

evel @Bm)

Date: 20210727

RBW-1000.000KHz VB-3000.000KHz SWT-Auto

pr
533
000 2000 3000. 4000, 5000, 7000
Frequency (MHz)
sie .
Condit PEAK(UNI) ANT GAIN+7.14 HORIZONTAL

Avg.

Date: 20210727

evel (@Bm)
138
25|
188
259 J/’ o _Be[ 412
1 — S
EF IR S e S
75
33
5030, 5050, 5070, 5090. 5110, 5130, 5150, 5170. 5190, 5210, 5230. 5250, 5270, 5290, 6310, 533053
Frequency (WHz)
ste THOSHY
Condiion - AVG, BE_41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH52 5260MHz - R

0+1(2)

Band Edge

Fundamental

Peak

Date: 20210727

evelm)
123 g
24
188 PeAK BE 12
359 L‘M«,W !
BN R PORITHRNSY ANV T Y
st
514
a3
7 e o e S0 50 B0 B0 B S B0 54
roquency (H:)
ste THOsHY
ondiion - PEAK_BE 212 ANT GAIN+T.14 HORIZONTAL

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

Left blank

Avg.

Date: 20210727

evel (dBm)
138
25|
188
39 / AVG_BE 412
[ . .
513 —— e ]
75
33
70 520 5270 5200 6300 530, 530, 50, 500, 510 A0 5
Frequency (MHz)
ste THOSHY
Condition AVG_BE 412 ANT GAIN+T .14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH60 5300MHz - L

0+1(0)

Band Edge

Fundamental

Peak

evel 98m)

Date: 20210728

350 1 R

-
{ m\< BEL 212

rM

]

)
THOSHY

ste
Condition PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

30, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.53
Frequency (MH2)

Date: 20210728

RBW-1000.000KHz VB-3000.000KHz SWT-Auto

evel @Bm)
133
25
188
T T T L 1 Ul peAK(UNY
350 Fion AvG_412
USSR S
51,3t bbb s il
o7
s
00 000 T 000, 5000 7000
Frequency (MH2)
sie ’
Condi PEAK(UNI) ANT GAIN=7.14 HORIZONTAL

Avg.

evel 98m)

Date: 20210728

1 A

L/

J K\

Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL
RBW.:1000.000KHz VBW.:1.000KHz SWTAuto

5030. 5050. 5070, 5090. 5110 5130. 5150, 5170. 5190. 5210. 5230, 5250. 5270. 5290. 5310. 5330.53%

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH60 5300MHz - R

0+1(0)

Vertical

Peak

Date: 20210728

PEAK_BE_21.2

:
T B SO

5250, 5270, 5290 6310, 5390, 5350 5370. 5390, 5410, 5430, EC)

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

Left blank

Avg.

Date: 20210728

AVo BE 412

=S e R S -+

5250, 5270, 5290 5310, 5390, 530 5370. 5390, 5410, 5430, ET

AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL
RBW.:1000.000KHz VBW.:1.000KHz SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH60 5300MHz - L

0+1(2)

Band Edge Fundamental

Peak

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

RBW-1000.000KHz VB-3000.000KHz SWT-Auto

evel (¢Bm) Dote: 2021.07.29 ovel gBm) Dote: 20210729
138 | 133
25| | 2.5
183 sedk_se 212 18

T T T L 1 Ul pAKuND)
E 5 e
v A it
st [P PR S
o3 o7
a3 s
5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170. 5190, 5210 5230, 5260, 5270, 5290, 5310 5330 53 00 000 T 000, 5000 7000
Frequency (WHr) Frequency (MH2)

se THOS HY ste .
Conditin - PEAK_BE 21,2 ANT GAIN=14 HORIZONTAL Condion - PEAK(UNIANT GAIN+7.14 HORIZONTAL

Avg.

Date: 20210729

o)
s
29 )
l
354 y JQMZ
:
D N 0 S s 8 B N
o
4
0507505 TR RS0 7T 100 i 250 e a7 0 G
eyt
- sy
Sovion VG BE 412 A0T GaNS7 14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH60 5300MHz - R

0+1(2)

Band Edge

Fundamental

Peak

Date: 20210729

~
[T R— NP A AR b b o6
e

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

Left blank

Avg.

evel 98m)

Date: 20210729

1
2.5/ f
109
9 | [T
. ~
L 1 e e ]
a9
s
RS TS S S S S S
eyt
ste sy
Comton - VG B 412 ANT GANS7 4 FORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH64 5320MHz

0+1(0)

Band Edge

Fundamental

Date: 20210728

Avg.

VG BE 412

24
108
™ \\

7

513 e — R e |
575
833

70, 53 410, 430, 5450, 54

300 5330, 5350. 5 90,
Frequency (MHz)

THOSHY
AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

ste
Condition  BE
RBW.:1000.000KHz VBW.:1.000KHz SWTAuto

Left blank

evel (¢Bm) Date: 2021-07.28 evel (@Bm)
138 138 et
,‘“J PEAK_BE_21.2 188 \, PEAK_BE_21.2
350 B 4 359 %
R S VTS KSR DO . RN S URVRESS s
513 513
575 75
33 38
300 550, 5550, 7 EXOm 5450, 5450 00 550 5550 5370, 5390 Em EED 5450, 5450
Frequency (MH2) Frequency (MHa)
ste THOSHY site THOSHY
Condition PEAK_BE_21.2 ANT GAIN+T.14 HORIZONTAL Condit K_BE 212 ANT GAINS7.14 HORIZONTAL
RBW-T000:000KHz VBW:3000.000KHz SWT-Auto RBW:T0007000KHz VBW:3000.000KHz SWT-Auto
evel (dBm) Date: 2021-07.28
138

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT20 CH64 5320MHz

0+1(2)

Band Edge

Fundamental

Date: 20210729

Avg.

25
183 /ﬁ
350

o

VG BE 412
S~ 1

513 S IS S S —
575
833

300 5330, 5350. 370, 539, 410, 430, 5450, 54

Frequency (MHz)

ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW: 1.000KHzZ SWTAuto

evelm) Dates2021.07.29 eve @Bm)
123 124
\
24 24
188 PeAK oe_212 a4
T LT 1 1 in peAKuND
354 as0) : T
W SO g T
513 T e A
514 o4
a3 a4
= T e Bm mw Bl B s o5 7006 3000 o0, w00 Tat0
Froquency (WHz) requency (i)
ste THOsHY Ste .
Condion+ PEAK_BE.21,2 ANT GAIN+7.14 HORZONTAL Condi PEAK(UNI) ANT GAINST.14 HORIZONTAL
RBI-1006.000KHz VBW:3000.000KHz SWT Auto RBI:1000.000KHz VBIW: 3000 000KHz SWT Auto
evegbm) Date: 20210720
123

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH54 5270MHz - L

0+1(0)

Band Edge

Fundamental

Date: 20210720

Avg.

00 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.5350
Frequency (Miz)
THOSHY
AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL
RBWW-1000.000KHz VBW:3.000KHz SWT-Auto

evel (¢Bm) Date: 2021.07.19 ove 4Bm)
138 134
29 J 29
109 s CB|-21.2 188
T L T 1 gl pEAKUND
ot Mo )
0 . 350 / \‘w T
oo _ »
13 1 bttt b
a3 675
33 a3
05030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5260, 5270, 5290, 5510, 9305350 1903500 2000, 000, 000, s000, 000, 7000
Froquency (Wi:) requency (i)
e THOS HY site g
Condi PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL Candtion : PEAK(UNIANT GAIN+7.14 HORZONTAL
RBW:T0067000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
ovel (4Bm) Date:2021.07.19
138
25
103
359 L)
L
513
s3]
833

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH54 5270MHz - R

0+1(0)

Band Edge Fundamental

evel 98m)

Date: 2021-07-19

Avg.

RBW:1000.000KHz VBW:3.000KHzZ SWTAuto

1 SERAN
24 \
gyt PEAK BE_21.2
w% -
350 o i -
513
515
8
< T
Freauency (Hr)
. THOSHY
Cond PEAK_BE 212 ANT GAIN=T 14 HORIZONTAL
RBW:T000 000KHz VEW:3000.000KHz SWTAuto
evel(Bm) Date:2021.07-19
133
B—
25| |
88
i
34 VG BE 412
o [ e SO N
515
38
0 G G0 S0 G0 B0 G0 S0 G0 S0 w0 5
Freauency (WH:)
ste THOS HY
Condiion - AVG_BE 41,2 ANT GAIN:T.14 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH54 5270MHz - L

0+1(2)

Band Edge

Vertical

Peak

Date: 2021-07-19

W\”

R U YRR M

5030, 5050. 5070, 5090, 5110, 5130, 5

50, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 533053
Frequency (MH2)

THOSHY

PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL

RB-T000.000KHz VBW-3000.000KHz SWT-Auto

evel @Bm)

Date: 20210720

B T 1 TR T e e [ oo

AL

G a1z
DR RV

O U
15
a4

00 7000 E 000, To00

Freauency (M)

e .
ondiion + PEAK(UNI)ANT GAIN+7.14 HORZONTAL

RBW-1000.000KHz VB-3000.000KHz SWT-Auto

Avg.

evel 98m)

Date: 2021-07-19

E M/_/ el 412
[ U B B L (R

5030. 5050. 5070. 5090. 5110. 5130, 5150, 5170. 5190. 5210. 5230, 5250. 5270. 5290. 5310. 5330.53

Frequency (MHz)
THOSHY
AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL
RBW.:1000.000KHz VBW:3.000KHz SWTAuto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH54 5270MHz - R

0+1(2)

Band Edge

Vertical

Date: 2021-07-19

Avg.

e A6 BE 412

R S P SO

513
575
833
20 5250, 5270 5290, 5310, 5330 5350 5370. 5390, 5410, 5430 ET
Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHzZ SWTAuto

evel (¢Bm)
123 W
24 K
oal ] Peak BE 212
P Wwwwmw
5
350
s g oA 1
st
a5
a8
7m0 S S0 B0 5. S0 500 B 560 50
Frequency (WHi)
o THOSHY
Coni PEAK_BE 21,2 ANT GAINST.14 HORZONTAL
RB:7000 000KHz VEW:3000.000KHz SWTAuto
evel (¢Bm) Dote: 2021.07-19
123

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH62 5310MHz - L

0+1(0)

Band Edge Fundamental

Peak

Date: 20210720

i

P T R

PEAK(UNI)
AVG_412]
5000, 7000

RBW-1000.000KHz VBW:3000.000KHz SWT-Auto

evel 98m) Date: 2021.07-19 evel @Bm)
135 — 138
-
25| 25|
184 PEAK. BE«J’H -18.8)
I
350 350
"
513 51 3ttt
575 pr
33 533
5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250. 5270, 5290. 5310, 5330.53¢ 000 2000 3000.
Frequency (MH2)
ste THOSHY sie .
Condition PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL Condition PEAK(UNI) ANT GAIN=7.14

4000,
Frequency (MHz)

HORIZONTAL

RBW-1000.000KHz VB-3000.000KHz SWT-Auto

Avg.

evel 98m)

Date: 2021-07-19

1

/

ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL
RBW.:1000.000KHz VBW:3.000KHz SWTAuto

5030. 5050. 5070, 5090. 5110 5130. 5150, 5170. 5190. 5210. 5230, 5250. 5270. 5290. 5310. 5330.53%

Frequency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH62 5310MHz - R

0+1(0)

Band Edge

Fundamental

evel 98m)

Date: 2021-07-19

botcrontie!

PEAK_BE_21.2

o
il st s

20 525, 6270 5290, 5af0. 5330, 53
Frequency (MH)

5370, 5390, 5410, 5430, EC)

Avg.

RBW:1000.000KHz VBW:3.000KHzZ SWTAuto

3 THOSHY
Cont PEAK_BE_-21.2 ANT GAIN+7.14 HORIZONTAL
RB-T000.000KHz VBW-3000.000KHz SWT-Auto
evel 98m) Date: 20210719
138
RS S
25 f
183
350
- AVo BE 412
4..// o
PP S i~
575
833
20 5250, 6270, 5290, 5310, 5330 5350 5370. 5390, 5410, 5430 ET
Frequency (MHz)
ste THOSHY
Condition AVG_BE_-41.2 ANT GAIN+7.14 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH62 5310MHz - L

0+1(2)

Band Edge

Fundamental

Date: 20210720

Avg.

RBW:1000.000KHz VBW:3.000KHzZ SWTAuto

evel (@Bm) Date: 2021-07-19 evel (@Bm)
138 1
25 25
88 PeAK_BEL 212 188
I [ UT | T 1 1 1 I PEAK(UNY)
350 1 350
" PRI 1 Ave_a12
P ot n prp T e
bttt kil
513 513
575 75
33 38
5030, 5050, 5070, 5090, 510, 5130, 5150, 5170. 5190. 5210, 5230, 5250, 5270, 5200, 5310, 533053 000 2000 5000 000, 000 7000
Freauency (MHz) Frequency (MHa)
. THOSHY site .
Conci PEAK_BE_21.2 ANT GAIN+T.14 HORIZONTAL Condit PEAK(UNI) ANT GAIN+T.14 HORIZONTAL
RBW-T000:000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW-3000.000KHz SWT-Auto
evel (9Bm) Date: 2021-07-19
138
25| Y
188
359 P G BE | 412
:
5.3t - =t
75
33
5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230. 5250, 5270, 5290, 6310, 533053
Freauency (MHz)
ste THO
Condition AVG_BE 412 ANT GAIN+T .14 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11n HT40 CH62 5310MHz - R

0+1(2)

Band Edge

Fundamental

-
25 J

evel 98m) Date: 2021.07-19

Avg.

RBW:1000.000KHz VBW:3.000KHzZ SWTAuto

‘
b b
l
|
|
O
i
y -
350 AVG_BE_41.2]
i
e’ PN
o I
N e

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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